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Ilepexaax ykpaiHCBKOIO MOBOK, ABTEHTHYHICTH o PeecTpaniiiHoro nocBixyeHHst
SIKOr0 MiATBEpPA’KEHAa YNOBHOBAXKEHOK 0¢00010 Ne Bil p.
3asBHuka (SIBopchka T.FO.), indopmauii mnpo

3aCTOCYBAHHS JiIKapCHKOro 3acoly

JIncrok - Braaanm: Indopmanisi 1iist KopueryBaya

AJIBEMT 250 OJI mOpoIIOK i pO3UMHHMK 7S PO3YMHY A7 iH’ €Kit
AJIBEMT 500 OJ] mopomoK i po3unHHMK A pO3YMHY IS iH’ €Kit
AJIBEUMT 1000 OJT nopomox i PO3UMHHMK JUI PO3UMHY IS iH €Kil
AJIBEUT 1500 OJI mOpomIOK i po3YMHHMK T PO3UMHY IS iH’ €KL
AJIBEMT 2000 O] MOPOIIOK 1 PO3YMHHUK [UISl PO3YUHY [UIs iH €Ki
AJIBEWT 3000 OJ] mopomoK i po3YMHHHK 1118 PO3UMHY 714 iH’ €Kil

OxkTokor anbda (pekomOiHaHTHHI moackkuit pakrop VIII sropranHs)

IIpounTaiiTe yBaskHO BCi NMYHKTH HbOr0 BKJAJUINY, Mepull HiXK PO3MOYAaTH 3aCTOCOBYBATH
npenapar, Tak sik TYyT MiCTHTbcsl BaxJ/JuBa iHgpopManis ais Bac.
- 30epiraiiTe 1eH TUCTOK-BKIaAUIL. MOXKIMBO, BaM JIOBEIETHCS MPOYUTATH 11 LIe pas.
- Sxmo y Bac € sxi-HeOyap 10JaTKOBI NMTaHHs, 3BEPHITHCS 10 CBOTO Jikaps abo dapmaieBTa
abo mMezcecTpH.
- llei mpenapat Oyn0 npu3HaueHO TiNbKMU A71s Bac. He pamaiite ioro inmmM. Ile Moxe
HALIKOJUTH 1M, HaBiTh AKLIO O3HAKU XBOPOOHU Taki Xk, K y Bac.
- Sxkmo BU BUABUIM Oyab-aKi NoOiuHi edekTH oOroBopiTh I1X 3 BalIUM JiKapeM abo
dapmaneBToM abo MezacecTporo. Brmovaroun Oynab-sKi MOXJIMBI noGivHI edekTH, mo He
nepepaxoBaHi B JaHoMy iHpopmauiiHomy aucTky. Jlusuce ITyHkT 4.

IITo B nbomy BrJIaIHII

1. II{o Take AJIBEMT i aa woro Bin 3aCTOCOBYETBCS

2. 1llo moTpi6HO 3HaTH, mepu Hix 3acTocoByBatH AJIBEMT
3. sk 3acrocoByBat AJIBEUT

4. MosxnuBi no6iyHi epeKkTu

5. SIx 36epiratu AJIBEWUT

6. BmicT ynmakoBk# Ta iHIoi indopmartii

o Take AJIBEMT i 151 woro BiH 3acTOCOBYETBCS

AJIBEWT Mictuth Aif0uy pedoBHHY OKTOKOT anb(a, peKOMOIHAHTHHH IH0ACHKHii ¢daktop VIII
3ropTaHHs, OTPUMaHMH 3a J0NOMOroro TexHoorii pekom6inanTHoi JIHK. ®akrop VIII HeoOXigHumii
IUIsl YTBOPEHHsI 3TYCTKIB KPOBI i 3yTUHKH KPOBOTEYi.

V mnauieHTiB 3 remodinmiero A (BpomkeHuM jaedimurtom daxropa VIII) Bin BigcyTHil ab6o He
(G YHKLIOHYE HaJIeKHUM YUHOM.

AJTBEWUT 3actocoByroTh Asis NiKyBaHHA i MONMepeKEHHS KPOBOTEY Yy Mali€HTIB ycix rpym 3
remo(iniero A (crnazkoBe NOPYLIEHHS 3rOpPTaHHs KPORBi, BUKJIMKaHe BiacyTHicTio daktopa VIII).

AJIBEWT BurotonsioTs 6e3 noaasanHs OiKa JIXOAMHH i 61/1Ka TBAPUHHOTO MIOXO/UKEHHS, B YChOMY
BUPOOHMYOMY TPOIIEC.

2. Illo noTpi6Ho 3HaTH, Nepi Hik 3acTocoByBaTH AJIBEMT
He 3acTocosyiite ATBEHT
- JSlxmo y Bac anepris Ha OKTOKOr anb(da, abo 10 OyAb-SKOro KOMIIOHEHTY npe )
NepepaxoBaHuX B po3iii 6).
- JSxwo y Bac anepris Ha 10 Oijka MuLIel abo XOM'SIKiB.
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SIKIO BM HE 3HA€Te TIPO LI, 3BEPHITBCA A0 CBOTO JIiKaps.

IonepemkeHHs i 3an00iKHI 32aX01H

[IpoxoHcynbTyliTecs 3 Baium niKapeM Tepll HiX 3aCTOCOBYBaTH AJIIBEUT. Bu noBuHHi
TIOBiZIOMMTH CBOTO JTiKaps, Ko By monepenko TiKyBanucs npenaparamu daxropa VIII, ocobiauso
a0 By po3pobumm iHriGiToOpH, TaK K TaM MOXe OyTH G111 BUCOKUI PU3HUK, 11O 1€ TTOBTOPUTHCA
me pas. IHribitopu GIOKYIOTh aHTUTiNA MPOTH daxropa VIII, ne npussomuth OO 3HMKCHHA
e(heKTUBHOCTI AJIBEWT i 3ano6irae KOHTPOMOBAHHIO KpOBOTeUi. PO3BHTOK iHriGiTOpIB € BIIOMUM
yCKJIaJHeHHsAM Tpy JikyBaHHI remodinii A. Skmo kpoBoTeda HE KOHTPOJIOETHCA 3 AJIBEMT,
oJ[pa3y MOBiJIOMTE CBOTO JIIKApsI.

IcHye pizKicHa MOMJIMBICTH TOTO, IO BH MOXKETE BiadyBaTH aHa(iNaKTUYHY PEaKuilo (Baxka,
panToBa ajepriyHa peaxiis) Ha AJIBEMT. Bu noeunHi OyTH NOBiOMJIEHi MpO paHHi O3HAKM
alepriuHMX peakiliii Taki K BMCHII, KPONHB'SHKA, MOsBa nyxupis, cBepOiX, HaOpAK ryd i sA3uKa,
TPYJHONII AMXaHHS, XPUIH, BAXKKICTh Y TPYSX, 3arajibHe BiUYTTS HE3Ty’KaHH:, 1 3aaMOPOYCHHS.
[li cMMNITOMH MOXKYTh OyTH paHHIM MOMEpeKEHHAM aHa(iTaKTUIHOrO IIOKY, MPOSIBU SIKOTO
MO3KYTb TIPOSIBIISTHCH BKJIIOUATH pi3Ke 3aaMOpOYEHHs, BTPaTy CBiZIOMOCTI, 1 YTpyAHEHE qUXaHHS.

KO BMHMKHE SKHHA-HeGYIb 3 UMX CHMITOMIB, iH(Y3il0 MOBMHHO HeraiHo 3ymMHUTH. Baxki
CUMITOMH, BKTIOYAIOYH YTPYIHEHHs [MXaHHA 1 HENpUTOMHICTh, BHMAraioTh HeraiHoro
TEPMIHOBOI'O JIKYBaHHS.

Pozeumox @axmopa VIII inzibimopis y nayicnmie

Sxmo pisenb daxropa VIII Bamoi niaasmMu He 10Csrae O4iKyBaHOTO piBHS, a00 AKIIO KPOBOTEYA HE
aJleKBaTHO KOHTPONILOBaHa, MNpH 30iblIEeHHI HACTYMHOI J03H, CIIil 3amiZio3pUTH TPHCYTHICTH
inri6itopie dakropa VIII. HasBricTs inriGitopis dpakropa VIII Gye nepeBipSTHCs BalMM JIiKapeMm.
Slkuio y Bac posBuHyaucs iHriditopu daxropa VIII, MoxmmBo, Oyne norpibHa OinblIa KibKICTh
AJIBEWT 1m06 KOHTpOJIIOBAaTH KpoBOTedy. SIKIIO 1 1032 HE KOHTPOIIOE Ballle KPOBOTEHY, Jikap
MO’Ke PO3IJIHYTH MUTAHHA PO BUKOPUCTAHHs iHWIOrO mpenapaty. He 30iIbIIYHTE CyMapHy J03Y
AJIBEMT, mo6 KOHTpOOBaTH KpoBOTEdy Oe3 KOHCYJIbTALl 3 JIIKapeM.

JiTH i miaTiTKH
TepepaxoBaHi [oNepe/uKeH s i 3an00KHI 3aX0U /10 3aCTOCYBaHHs JUIA I0pOC/IHX i mite#t (Bix 0 oo
18 pokiB).

Inwi Jdikapebki 3acoon i AIBEHUT
TToBizoMTe CBOrO JiKaps, SKIIO BU NPUAMAETE, OCTAHHIM 4acoM NpuiMany abo MOKeTe NpuiMaTi
Oy1b-sKi iHILI JIIKH.

BaritHicTh i roqyBaHHs rpyaao
Skmo Bu BaritTHa aGo X ToJAyeTe TPYAMIO, AyMaeTe, IO BarirHa abo IaHyeTe 3aBariTHITH,
sanuTaiiTe y Bamoro Jikaps npo 3acTepeskeHHs Nepul HiXX 3aCTOCOBYBATH Npenapar.

BnJMB HA 31aTHICTH KepYBaTH aBTO a00 iHIIMMH MeXaHi3MaMH
AJIBEUT wHe BrsiMBae Ha 3]aTHICTb KepyBaTHu aBTOMOOLIEM a00 Oyab-IKUMM IHIIMMH BaKKHUMH
MeXaHi3MaMH.

AJIBEMIT micTuth HaTpiii
Ipenapar mictuth 0.45 MMonb Hatpito (10 mMr) B oaHOMY ¢nakoni. Jlo yBarv maui€HTIB 110
3HAXOIATHCSA Ha KOHTPOJIbOBaHIM Ji€Ti HATPIIO.

3. Sk 3acrocoByBaTH AJIIBEUT
Bama Tepamis NOBMHHa OyTH CIIPSMOBaHa JiiKapem 3 JOCBiIOM B JOTJIsA A1
remoginicro A.
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Bam nikap po3paxye Baury no3y AJIBEUT (y Mixxnapoanux oguHMLEX a60 MO) inauBiayansHO 10
Bamoro CTaHy Ta MacH Tijia, a TAKOX BUKOPHUCTAHHA s MPOINaKTHKK M JIKyBaHHs KPOBOTEM.
YacroTa BBeleHHs Oyjie 3a/ie)KaTH BijJ TOT0, HACKLIbKH AJIBEUT edextupnuii y Bamomy Bumaxy.
SIx mpaBuIIO 3aMicHa Tepariis 3 AJIBEUT ue noBrotpusaie JTiKyBaHHS.

3apk¥ TpHiiMaiiTe MperapaT TOYHO TaK, K Mpomucas jikap. OGroBopits ue 31 CBOIM JliKapeM,
K10 BU He BIIEBHEHI.

Jo3yBaHHs 15 npocbmaKTnKn KpoBOTEY

3puuaiina 103a Oyae Bin 20 10 40 MO oktokor anbha Ha Kiorpam Macu Tina, IO BBOAMTECS 3
inTeppanom Bix 2 10 3 aHiB. IIpoTe, B esAKMX BUNAIKaX, OCOOIMBO Y MOJIOIMX Nali€HTIB, MOXKYTh
6yTi HeoOXimHi 61kl KOPOTKI IPOMIXKKH Yacy abo Gilbll BUCOKI J03H.

Jlo3yBaHHsl /151 TIKYBaHHSI KPOBOTEY
J103a OKTOKOT alb(ha po3paxoByeThCs BiAMOBIAHO 10 MacH Tina i piBus Paktopa VIIL
Koediuient pisnis ®axtopa VIII 6yae 3anexkaTu Bill TAKKOCTI i JoKaizawil KpOBOTeHI.

| losa OJI=maca Tina (kr) x 6axanuit dakrop VIII ninumenns (% Bia HopMasibHOrO) X 0.5 l

V HaBejeHiil HHKue TaGIHILI cXxeMa piBHIB MiHiManbHOTO piBHA dakTopa VIII B kpoBi. ¥V BUNAIKY 3
nepesiueHMMH BUNAAKaMy remoparii, aktueHicTs ¢paktopy VIII He mOBMHHA OMYCKAaTHCS HMXKYE
3aaHoro piBHA (y % BiJl HOPMAJIBHOTO) MPOTATOM BiIOBIHOTO TIEPIOAY.

Ipy meBHMX OGCTaBMHAX, OiblIa KiTbKICTh, HDK po3paxoBaHa MOKe 3HaZOOMTHCA, 0CcO0JIMBO Y
BHMIAJKaX iHriGiTopa Npu HU3KOMY THTPI.

Sxmo y Bac € BiggayTTs, 1110 edexrt AJIBEUT HemocraTHiH, 3BepHiThCs 10 Bamoro nikaps.

Bam stikap Gyjie BMKOHYBaTH BiAIOBiaHi nabopaTopHi TecTd, OO MEPEeKOHATHCH, WO y BaC €
anexsatuii paktop VIII Ha neHux piBHsX. Lle 0cOBMMBO Baj#UIMBO, AKIIO y Bac Oyiu cepiozHi
omeparii.

3acTocyBanus y airei i migaiTkis (Bix 0 1o 18 pokis)

PekoMeHpalii 1010 J03yBaHHs I JIKYBaHHS KpoBoTeH, HaBeJleH] BHIIE, OJHAKOBI /Ui AiTeH i
nopociux. Jns npodinakTukk KpoBoTey B AiTei y Bili g0 6 pokis, no3u 20 10 50 MO Ha kinorpam
MacH Tina 3 iHTepBajioM Bix 3 nm0 4 pasiB Ha TWKIEHb. BBeaeHHs AJIBEWUT vy nireit
(BHYTpIIIHHOBEHHO) He BiAPI3HAETBCS BiJ BBEJEHHS 1A MiAniTKiB. LleHTpanbHuil BeHO3HMH
npuctpiii (CVAD) MoKe CcTaTH HEOOXiJHMM, OO NPOBOAMTH HacTi iHdy3ii daxtopa VIII
npernapary.

Cuooci6 i mJIsiXu BBeIeHHs

AJIBEMT 3a3Buuaii BEOAATH Y BEHY (BHyTpuquoseHHo) Bamum mxapeM ab0o MececTpolo.

B a60 XToch iHmmii Takox Moxke BBoauTH AJIBEWT in’exuiitHo, ane TifbKK Mic/s MPOXOIKEHHS
HaJIEKHOT MiAr0TOBKHU. JleTalbHy IHCTPYKIIiIO A7 CaMOCTifiHOro BBEA€HHA Bu MOXKeTe oTpuMatu y
KiHIIi 1aHOTO JTUCTKa-BKJIaJAUIIA.

SIK1I0 BH 32CTOCOBYETE A,ZIBEI71T OisIbIe, HK MOTPiIOHO

3apxau npuiimaiire AJIBEUT BianoBimuo 10 Toro, sk NpU3HAYHB aikap. SIKIo BUHUKIM Oy/Ib-sKi
CYMHIBH, 3BepHIThCsI 10 Jtikaps. Skuo Bu BBeu Ginblue AJIBEMT Hixk peKoMeH/10BaHO, TIOBi10MTe
CBOTO JIiKaps K HaWIUBUALIE.

SIxmo Bu 3a6y.m npuiinsta AJIBEUT
He npuiimaiiTe no/IBiiHy 103y, 06 KOMIEHCYBaTH IIPOIYIICHY iHAMBIAYyalbHY 103Y.

[TPOZIOBXKITS 3 HACTYIHOIO HEPrOBOTO 3aCTOCYBAHHS i MPONOBKYHTE B peryIipHu
PEKOMEH/IOBAHHX Baiuum nikapeM. 5

SIkmo BM NPHIHMHHTE 32CTOCOBYBATH AJIBENT
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He npurnmnsiite 3actocysanns AJIBEMT Ge3 xoncynbraii 3 Bamum sikapem. fkimo y Bac € Oynp-
AKi J0IaTKOBI TMTAHHS, IO CTOCYIOTbCS 3aCTOCYBAaHHs JaHOTO Npenapary, 3BEpPHITBCS 10 CBOTO
niKaps.

4. MoxauBa no6iuni peakuii
Slk i Bci mpemapaTH, MOKYTh BHKJIMKATH NOGIYHI peakuii, Xo4a He y BCIX.

V pasi BAHUKHEHHs BaXKKHX alepridHux (aHa(bmaKTman) peaxuiH, NPUIHHHTH iH'exwii HEeranHo.
Bu noBMHHI HeraiiHo 3BepHyTHCA 10 Baworo nikaps, skino Bu maete 6y sxi nepepaxopani paHimie
asleprivfi peaxiiii:

—  BHCHII, KPOIIMB’ SHKa, yXUPIIi, FeHepai3opaHuii CBepOIK,

— Ha0Opsk ry0 i s3uKa,

—  yTpyAHEHe IUXaHHs, XPHUITH, BAXKICTb Y TPY/sX,

— 3arajibHe BiAUyTTs HE31Y KaHHs,

— 3amaMOpOYeHHs 1 BTpaTa CBiJIOMOCTI.

Cepiio3Hi CUMIITOMH BKIIOYAKOUM YTpYJHEHE JMXaHHs i (Maiike) BTpata CBiJIOMOCTI, BUMAraroTh
HEraifHOro eKCTPEHOrO JIKYBaHHA.

Pinko BiAMivanauch HECTIPUAT/IMBI BUMAAKH, TiNepuyTIMBOCTI, BKIKOYAIOUH!

[eHepaltizoBaHy Ta 3BMYaiiHy KPOIMB'SHKY (BHCHIT Ha IIKipi 3 CHIBHHM CBEpOIiHHAM i Xpuy,
SHUIKEHMH KpOB'SHMH THCK (TiMOTOHis); BTpaTa CBiIOMOCTI, IIBMJIKE CEpUEOUTTS, BAXKI peaKLil
rifepuyTIMBOCTI, O MOXKYTh MPU3BECTH A0 TPYJAHOWIIB MpH KOBTaHHI i/abo AMXaHHI, YepBOHE
onyxuie 061m494s Ta/abo pyku (aHadinakcis).

3arasabni no6iuni epexrn (MoxyTh BHHHKHYTH B 1 3 10 11rozeii)

Iari6itopu ®@akropa VIII, ronoBHuii 6ib, TMXOMaHKa.

Piaxicui no6iuni epextn (MoKyTh BUHHKHYTH B 1 3 100 Jsirozeit)

3anmaMOpOUEHHsl, TPUII, BTpaTa CBiZAOMOCTI, HE HOPMaJbHE CEpLEOHTTS, YepBOHI CBEpOIISYl IIMIIKH
Ha IIKipi, JMckoMOpT y TpyaHiii kiitwi, cuHenmp y Micui iH’exuii, cBepOiK, NiABHILEHE
[OTOBH/IICHHS], HE3BMYHMI NPUCMAK y poTi, Gib y ropii, MirpeHb, IOripIeHHs nam’sTi, 03HOO,
niapes, HyJ0Ta, O6TIOBaHHS, 3auMIlKa, iH(eKuil miMparnunux cyauH, G7iicTs WKipH, 3amaneHHA
Oueif, BUCHII, IiZBUIIEHA MITIMBICTh i HAOPAKH HIr, 3HUKEHHs BiIICOTKY YEpPBOHHMX KITHH KpOBI,
36iIbIICHHS YePBOHUX KIITHH KPOBI, G116 Y BEpXHiil UaCTHHI )K1BOTa a00 Y HMKHIH YaCTHHI IpyAHOT
KJTITKH.

106 s3ani 3 XipypeiyHUMU 6MPYYAHHAMU

Karerep-acomiiioBani iHeKuil, 3HMKeHHs KiTbKOCTi epMTPOLMTIB, HaOpAK KiHLIBOK Ta Cyrolis,
TpHBaNa KpoBOTeYa Mic/ls BUAANEHHs ApeHaxKy, 3HuKeHHs piBHa Pakropa VIII i moct onepauiiina
remaroma.

IToe si3ani 3 yenmpanvrum eenoznum npucmpoem (CVAD)
Katerep-acouiiiopani iHdexuii, cucremui iHdeKuii i TokanbHi TPOMOM y Miclli BBEJICHHS KaTeTepa.

IToGiuni edeKTH 3 HEBIIOMOIO YACTOTOIO (4ACTOTA HE MOXKe OYTH OlliHEeHa 32 HAsSBHUMMU [IaHUMM)
NOTEHIIHO HeOe3meuHi U KUTTA peakuil (aHadinakcil) M iHWI ajgepriudi  peakuii
(rinepuyT/IMBICTE), 3aralibHi po3iaay (BToMa, HeECTaya eHeprii).

JonatkoBi nobiuni edpexTn y airei
1, HiX PO3BUTOK IHriGiTOpa Yy MONEpeHbO HEe JIKOBaHMH JiTeH (PUPS) KaTeTﬁp‘HQB 3aH1
YCKJIaJIHEHHs, He MalOTh BIKOBHX BiZMIHHOCTEH y noOiuHuX edexTax
JOCIIIPKEHHSIX.
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3BiT npo noGiuHi epexTH

SIKIo BY BUABMIM OGIUHi edyeKTH, 3BEPHITHCS 10 CBOTO JliKaps. Briroyaroyn CTOPOHHI eEKTH, 1O
He BKa3aHi y JaHOMY JIMCTKY-BKjiaaumi. Bu TakoxX MOXeTe noBigomasTH MoGiyHi edexTu
Ge3mocepeHbO uepe3 HAL[OHAIBHY CHCTeMY 3BITHOCTI, TepepaxoBaHy Yy Jomatky V.
TToBinoMsroun npo noGiuni epext Bu MoxkeTe JTONOMOITH 3abe3neunTy Oinpine iHGopMaLii Ipo
fe3neKy JaHoro npemnapary.

1. Sk 36epiratn ATBEUT
36epiraTi mpenapaT B HEJOCTYMHOMY JUIA AiTel Mic.

He 3acTOCOBYBATH MpENapaT MicJis 3aBepLICHHs TePMiHy NPHAATHOCTI BKa3aHOTO Ha YIaKOBII.
JlaTa 3aKiHY€HHs TepMiHy NPUAaTHOCTI TPUBAE 110 OCTAHHBOTO AHS MOTOYHOTO Micsug.

36epirati B XonoauIbHUKY (2°C-8°C).
He 3amoposKyBaTH.

B Mesax TepMiHy NpuaaTHOCTI mpenapary Bu Moxere 36epiraTy #oro mpu Temnepatypi 10 25°C
mepesl BUKOPUCTAHHSAM TIPOTATOM Mepiofy 10 IIECTH MicsiiB. B 1bOMY BHNAAKy, i JIKH
3aKiHYyeThCA B KiHLL BOr0 6-MiCAYHOrO Mepiofy abo CTPoKy TIPUIATHOCTI, 3a3HAaY€HOTO Ha (IakoHi
NPOJYKTY, 1O HacTaHe paHilte. By/ib acka, 3anuiiTh KiHelb 30epiranHs 6 MicsLiB IpU KiMHaTHIHA
TemIlepaTypi Ha YTaKoBLi npenapary.

He noBepTaTu B XOJOJWIBHUK TTic/1s 30epiraHHs npu KiMHaTHIiii TemIepaTypi.

36epiraTi y KapTOHHi# KOpOOLL 3 METOIO 3aXMCTY Bill CBIT/IA.

JlaHuii mpemapar NpPU3HAYEHWH JUIS OJHOPA30BOro BMKOPHCTAHHA. 3acTOCOBYBATH Iperapat
IPOTATOM TPHOX I'OJIMH MIC/Ist PO3BE/ICHHA.

TepMiH IPUIATHOCTI BKa3aHHii Ha KapTOHHil yraKkoBLi micis abpesiaTypu «Exp.»

He ukupaiite 6y/Ib-siKi penapati yepes cTiuHi BOIM a60 3 MOGYTOBUMH BiIXOAMH. 3anuTaiite y
Bamoro (apmaieBTa SK yTHI3yBaTH Ipenapar skuii Bu He BHKOPHCTAIH. Lli 3axoau MOXYTh
3aXMCTUTH HABKOJIULIHE CEPEIOBHIIE.

6. Bmict ynakoBKku Ta iHma ingopmanis

o mictuts AJIBEUT

- Jlitoya pedoBMHAa OKTOKOI aib(a, (JHOACHKMHA (AKTOp 3ropTaHHs kpoBi VIII BUroTOBICHHUI
pexom6inantoo JJHK Texnonoriero). KoxeH ¢iakoH 3 HOPOLIKOM mictuth 250, 500, 1000, 1500,
2000 yu 3000 O] oxToKOT anbda.

- IHIIi peyOBMHM: M@HIiTOJN, HATPilO XJOPHU/, TICTHINH, Tperanosa, KaJIbLIiI0 XJIOpUJ, TPOMETAMOJI,
nosicop6ar 80 i ryTaTioH (BiAHOBIEHHUH).

PosunHHEK (iakoH: 5 M1 cTepuiizoBanoi Boau ans in'exuiit BAKCJIDKEKT 1L

Sk surasgaec AJIBEUT i BMmicT Hioro ynakoBkH
AJIBEWT npencrapnenuii y BUrsi 6i10ro myxkoro nopowky. ITicis po3seients, po3iu YUCTHIH,
TIPO30pHii i BUIbHHI BiJl CTOPOHHIX AOMIIIOK. KOXKHa yrakoBKa MIiCTHTB TIPUCTPIl U1 pO3BEIEHHS.

BiacHuK peecTpaniiiHOro NocBiI4eHHs
bakcrep AI'
Inpyctpimrpacce 67
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A-1221 Bigenb

Bupob6Hnk:

Bakcanta benmxiym Manydextypinr CA
BynbBap Pene Bpankyap 80

B-7860 Jleccin

benbris

bakcrep CA

Byabeap Pene bpankyap 80
B-7860 Jleccin

benbris

Jlnst 6y b sKOT iHpOpMALLii o0 JaHOTO JTiKapchKOro 3acody, 3B sKIThCs, Oy/ib Jacka, 3 MICLEBHM
IpeICTaBHUKOM PEECTPaLlifHOrO NOCBIMYEHHS.

JIMCTOK-BKJIAHII B OCTAHHE 0YJIO MEeperjasiHyTo

JletanbHa inopMallis Ipo ueii ikapchkuil 3aci6 gocTynHa Ha caiTi €Bporencbkoro MeauyHoro
AreHcTBa http://www.ema.europa.eu.

IncTpykuisi 1Jisi IPUTOTYBAHHS | BBEJCHHSI

Ci1ijx 1OTpUMYBATUCS TEXHIKU aCENTHKU TIPH HpHFOTYBaHHi pO3YMHY Ta MPU BBEJICHHI.
BukopucToByiiTe JIAIIE CTEPUII30BaHY BOAY /U1 iH’€KLIiH Ta IPUCTPii A7 pO3BE/CHHA Ta
NPUTOTYBAHHS PO3YMHY, IO JOJAETHCSA O KOKHOI YIIaKOBKH AJIBEMT. A}IBEI/IT HE MOBUHEH
3MilyBaTUCh 3 IHIIMMHU TpenapaTamu abo po3YMHHHUKaMH.

CyBOPO PEKOMEH/IYETbCS PEECTPYBATH KOXKHMIA Yac BBEJIEHHS, Ha3By i HOMeEp naprii.

IHcTpyKuis 11 po3BeJeHHSs
e He 3acTocoByBaTH miciist 3aKiHYEHHs TepMiHy IPHIATHOCTI BKa3aHOi Ha YIAKOBIII.
e He 3acrocroBysaru 3aci6 BAKCJDKEKT II sixmio kpuika Giictepa MoukokeHa ado €
03HaKH TOPYIIEHHs LiTICHOCTI i3 MO3HAYKO: (I03HAYKa).
e He 3amMoposKyBaTH pPO3YMH MICIIs PO3BEAECHHS.

1. Skmo npenapar 30epiraBcs B XOJIOAWIBHMKY, Bi3bMiTh AJIBEWUT nopomok i ¢iakonu 3
PO3YHMHIMKOM 3 XOJIOAWIBHHUKA | HeXall BOHH JOCATHYTE KiMHATHOI TemrneparypH (6auseko 15
*Ci23°C).

2. PerenbHO BUMHITE PYKH 3 MUJIOM 1 TETJIOK BOJOKO.

3. Bupganite KpHine4ky 3 GIaKOHIB 3 IOPOLIKOM Ta PO3YHHHHUKOM.

4. OumcTiThb NpoOKM 3a JOMOMOIOI TaMIOHIB 3i cmupToM. IlocTaBre (IaKOHM Ha IUIACKY
MIOBEPXHIO.

5. 3HiMiTh 3axucHe NOKpUTTS 3 ynakoBku npucrocyBanHs BAKCJDKEKT II, He Topkaroyuch
BMmicTy ynakoBku (Mai. a). He suitmaiire BAKCJDKEKT 1II 3 ymakoBku.

6. IlepeBepHiThb YNMAakoBKY 1 BCTaBTe MHPO30pMil NIacTHMKOBMH 3yOeub y mnpoOKy duakoHa 3
pO3UMHHMKOM. Bi3pMiTh ymakoBky 3a kpait i 3mimiTe ii 3 BAKCJIDKEKT II (man. b). He
puansiite cunii kosnadok 3 BAKCJIDKEKT II.

7. Jlna po3BeleHHS BUKOPUCTOBYIOTH TiJIbKM CTEPHJIBHY BOAY I iH €KUiA 1 MpHUCTpid 1A
po3Be/ieHHs, 10 mnpexacraBieHuil B ymakoui. IlepesepHite cucremy 3 BAKCJDKEKT II,
MpHEHAHOTO 10 GIaKOHY 3 PO3YMHHUKOM TaK, 1100 (IIaKOH ONMMHMBCA HaJl IPHCTOCYBAHHAM.
Bcragre Oinuii MaacTMKOBUE 3yOelp y MpoOKy qlnaKOHa 3 npenapatom AJIB EFIT. Bakyym
BTATHE PO3YMHHMK y ¢akoH 3 npenapatom AIABEUT (man. c).

8. OGepexHOo mnepemilaiTe 10 MNOBHOIO PO3YMHEHHS IIpenapary,
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IIpenapar MBUAKO PO3YMHAECTHCA (3BUYANHO MeHLIe, HiK 3a | xBUIMHY). Ilicna po3BeneHHs
PO3YMH NMOBUHEH OYTH YACTHM, IPO30PHM i BIIbHUM Bil CTOPOHHIX JOMIILIOK.

Incrpykuis aast in’ekuil
Jl1 BBeJICHHsI 3aCTOCOBYHTE HAKOHEYHHUK LIMPHLIA 10 10J3ETHCA.

Baxcnuea npumimxka:
e He namaraiiTech BBOAMTHU iH €KIiFO NEpII HDXK IMpoiaeTe creuiajlbHe TPEHYBaHHS 3
Bamum nikapem abo MeJCcecTporo.
e IlepeBipTe NPUrOTOBJNEHMI PO3YMH HA CTOPOHHI JOMILIKM 1 3HEOapBICHHA TNepel
po3Be/IeHHAM (PO34YMH MOBHHEH OYTH NpO30puM, 6€36apBHUM i BUIBHIUM BiJl CTOPOHHIX

YacCTOK).
He BuxopucToByiite AJIBEWUT, SKIIO PO3UMH HE € MOBHICTIO NPO30pHM abo MIOBHICTIO

HE PO3YUHUBCA.

I Bingkpuiite cumiii kopmagok 3 BAKCJDKEKT II. He naGupaiite moBitps y mimpui.
Ipuennaitre mmpun g0 BAKCJDKEKT II (Mau. d).

2 IlepeepHiTh cucTeMy (IaKOH 3 KOHLIEHTpaTOM Mae GyTu 3BepXy). HaGepiTh KOHLEHTpAT y
IINIpHIL, NOBIIBHO MOTATHYBIIH Nopiensb (Mai. e.)

3 Bin’enHaiTe mwnpuu.

4. IpuenuaiiTe MeTENMK TOJKA A0 WNpuia. BeeniTh BHYTpiIHbOBeHHO. IIpemapar MoXHa

BBOJMTH 3i WBHIKicTIO He Oimbme 10 mi 3a xBumuHy. (JuBithes Poszmin 4 «Moxuusi noGiymi
eheKTH»).

Maa. d. Mau. e.

JIikyBaHHS Ha BUMOT'Y
V pasi HACTYNHMX reMOpariyHuX BUIAJIKiB akTUBHICTH (pakropa VIII He moBMHHA MajaTv HUXKYE
HaBeIeHOTO IUIA3MOBOr0 piBHsA akTUBHOCTI (%abo MO/ an) y BianosinHomy nepiozai. Jlana tabanus
MO3Ke BUKOPHUCTOBYBATHCh JUISl KOHTPOIIO JI03yBaHHsA NMPU KPOBOTEYAX i XipypriyHUX BTPYYaHHSIX.

Jlo3yBaHHs 1 yacTOTa BBEJEHHs MOBMHHI OyTHM aJanToBaHi 10 KIIiHI
iHMBiTyansHOMY BUMaAKY. [Ipu nmeBHUX oOcTaBMHAX (HalpUKIIA, Hasp
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Cryninb
XipypriuHoro BTpy4aHHs

KPOBOTEYi/THII

IToTpiOHA MikoBa
akTuBHicTh PakTopa
VIII B kpoBi micas
ingys3ii (% abo

YacroTa A03yBaHHSA
(roaun)/TpUBAaicTh Tepamii (B AHAX)

MO/pennirp )
Pannilt reMapTpo3, M’s30Ba 20 -40 [ToeTOpIOiiTE iH’€KLIT KOXKHI 12-24
KpoBOTeua abo KpoBoTeda B roauHH (Bia 8 10 24 roauH NauieHTaM
POTOBIi TOPOKHUHI. BIKOM /10 6 pPOKiB) IPOTATOM
monaiivene 1 aHs, IOKH He
IPUNIAHUTBCSA KpoBoTeyaabo He Oyne
JOCSATHYTO 3arOrOBaHHA.
[TinBuieHuit reMapTpos, 30 - 60 IMosToproiiTe iH’eKuii KoxHi 12-24
M’s130Ba KpoBOTE4a abo roauuH (Bix 8 10 24 roauH NauieHTaM
remMaroma. BIKOM JI0 6 pPOKiB) IPOTAroM 3 - 4 1HIB
a60 GinblIe, MOKA He OYIyTh YCyHEHI
0iJ1b UM HEI€3JATHICTb.
3arpo3nuBa s KUTTA 60 - 100 IToBTOpro¥TE iH’€KIIT KOXHI 8-24
KpOBOTEYA. roaunH (Bix 8 1o 24 roauH nauieHTam
BIKOM 10 6 pOKiB), TIOKH He Oyze
yCyHEHa 3arpo3a JJisl JKUTTS.
Xipypriuse BTpy4aHHsI
Hesnaune 30-60 Koxui 24 rogunu (Bix 12 1o 24 rogux
B Tomy uMcii BUATIEHHS narieHTaMm BiKOM 10 6 POKiB)
3y0iB NPOTAroM He MeHle 1 100M, OKK He
OyJie AOCSATHYTO 3arOFOBaHHS.
3naune 80 - 100 [ToBTOproiiTe iH €Kil KOXKHI 8-24
(mepen onepauieto i micis [rogunu (Bia 6 10 24 roaMH nauieHTam
orepauii) BIKOM /10 6 POKiB) /10 aZIcKBaTHOI'O

3arorOBaHHs, Jajli NPOJOBKYHTE
tepari. ll{onaliMeH1Ie MpoTarom 7
JIHIB U1 TIATPHMKHA aKTUBHOCTI
dakropy VIII Bix 30% 1o 60%
(MO/peunnitp)
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Iepekian yKpaiHCHKOK MOBOI), ABTEHTHYHICTH o PeecTpaniiiHoro nocBigueHHs
SIKOr0 NiJATBEpIKEHAa YNOBHOBAKEHOI 0¢00010 Ne Bia p.
BasiBauka (SABopepka T.HO.), indopmanii npo

32CTOCYBaHHS JiKapChbKOro 3acoly

JIncrok - Braaanm: Iadopmanisi 11 KopucTyBada

AJIBEMT 250 OJI nopoIok i po3YMHHKK 1711 PO3UMHY 1A iH’ €KUiH

AJIBEWT 500 O] mopoImoxK i po3uMHHHEK IS PO3UMHY s iH’ €Kil
AJIBEWT 1000 OJ] ropoiiioK i pO34MHHKK A/ PO3HMHY /1A iH’ €Kik
AJIBEUT 1500 OJ] nopomiok i po3uMHHAK A7 PO3UMHY 114 iH’ €KUM

Oxroxor anbda (pexombinanTHuit moacekuit haxrop VIII sropranus)

IIpounTaiiTe yBa’KHO BCi MYHKTH IbOT0 BKJAJHINY, NEpUl HiZK PO3M0YaTH 3aCTOCOBYBATH
npenapar, TaK sIK TYT MICTHTbCsI BazkjIuBa indopmauis aas Bac.
- 36epiraiiTe 1 TUCTOK-BKIAAHUII. MOXKINBO, BaM JIOBEIEThCS MPOUUTATH 1T 11 pa3.
- Sxmo y Bac € AKi-HeGy/b JONATKOBI MUTAaHHS, 3BEPHITLCA JI0 CBOTO JiKaps abo papmaieBra
abo MezcecTpu.
- lleit npenapar 6y/n0 mpu3HayeHO Tinbku i Bac. He nmapaite Horo ixmmm. Lle moxe
HAILIKOJMTH M, HaBiTh AKIIO O3HAKX XBOPOOH TaKi Xk, K y Bac.
- SKmo BU BUABMIM Oyab-gki moOivyHi edexTH o6roBopite iX 3 BammMMm Jikapem abo
(apmanesToM a6o MeacecTporo. Brimouatouy Gy/b-sKi MOXKIMBI NOGIYHI eeKTH, 1O He
nepepaxopani B 1anomy iHdopmaniiinomy muctky. Jluuce [TyHKT 4.

IIlo B nboMy BKJIAAUIII

1. Ilo Take AJIBEUT i 115 4oro BiH 3aCTOCOBYETBCS

2. Illo nmoTpi6HO 3HATH, NEPII HiXkK 3aCTOCOBYBATH AJIBEMT
3. Sk 3actocoByBatu AJIBEWT

4. MoxnuBi no0iuHi epeKxTH

5. sIk 36epiratu AJIBEMT

6. BmicT ynakoBku Ta iHmoi inopmanii

1. IIIo rake AHBEFIT i 17151 40ro BiH 3aCTOCOBYETHCH

AJIBEUT wmictuTh Aitouy pedoBMHY OKTOKOr ajbda, pekoMOiHaHTHMI mojcekuil daxrop VIII
3rOpTaHHs, OTPUMaHMii 3a JornoMororo TexHosorii pekombinantroi JIHK. ®akrop VIII HeoOXinHui
I YTBOPEHHS 3TYCTKIB KPOBI 1 3yTIMHKM KPOBOTEYI.

V nauienTie 3 remodinmiero A (Bpomkenum nediumrom daxropa VIII) Bin BiacyrtHiii abo ne
(GYHKIIOHYE HaJIeKHUM YHHOM.

AJIBEUT 3acTocoBYIOTH A JIIKyBaHHS 1 MOMEpEeKEHHS KPOBOTeY y MAllieHTiB yciX rpym 3
remodiziero A (criaakoBe MOPYIIEHHs 3rOPTaHHsA KPOBi, BUKJIMKaHe BiicyTHicTiO akropa VIII).

AJIBEUT BurotoBsroTh 0e3 1oaaBaHHs OiKa JIIOAWHM i O11Ka TBAPMHHOI'O MIOXO/KEHHS, B YChOMY
BUPOOHUYOMY TIPOLIECi.

2. o noTpibHO 3HATH, EpPILI Hi’K 3aCTOCOBYBATH AJIBEUT
He 3acrocosyiite AJIBEAT
- Skmo y Bac ajepris Ha OKTOKOr aibda, abo 10 Oyab-AKOro KOMIIOHEHTY Mpemapary (3
riepepaxoBaHUX B po3/ii 6).
- Skmo y Bac anepris Ha a0 Oinka Mumei abo XoM'siKiB.

SIKI110 BU HE 3HA€ETE MpO 11€, 3BEPHITHCS 1O CBOTO JiKaps.
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Ionepemkenns i 3an00izkHi 3axo1u

IIpoKkoHCYbTyHTeCch 3 BammM JikapeM nepwl HDK 3aCTOCOBYBATH AJIBEUT. Bu noBHHHI
TOBiZIOMHTH CBOTO Jlikaps, K10 Bu nornepeaHbo JikyBaucs npenaparamu ®axkropa VIII, ocobnmBo
K10 By po3pobuy iHriGiTopH, Tak AK TaM Moyke GyTu Gilbil BUCOKMH PH3MK, L0 1€ OBTOPUTELCS
me pa3. lariGitopu GirokyoTe aHTHTINA npoTd (akropa VIII, ne mpu3BOAMTL 10  3HMKCHHA
e(eKTUBHOCTI AJIBEMT i 3ano6irae KOHTpOMOBaHHIO KpoBoTedi. PO3BUTOK iHIiGiTOPIB € BiIOMHM
YCKJIaJHEHHAM IpH JiKyBaHHI remodinii A. SIKIIO KpoBOTeYa HE KOHTPONIOETBCS 3 AJIBEWT,
07ipa3y MOBiJOMTE CBOTO JIKaps.

IcHye piakicHa MOXJIMBICTH TOTO, IO BH MOYKeTe BiIuyBaTH aHa(iIaKTHUHY peakuilo (Baxka,
panToBa alepriyHa peaxllis) Ha AJIBEUT. Bu nosuHHi OyTH MOBiOMJIEHI NpO paHHi O3HaKH
allepriyHMX peakuiil Taki SK BHCHII, KPOTIMB'SHKa, MOSBA MyXUPIB, cBepOiXK, HaOpsK Ty0 1 A3MKa,
TPYIHOILI IMXAHHS, XPHUITH, BKKICTh Y TPYJIAX, 3arajlbHe BIATYTTS HE3yXKaHHS, i 3amaMopOYEHHs.
[li CHMITOMM MOXYTb OyTH DaHHIM NONEPEKEHHAM aHa(IIaKTUYHOIrO INOKY, MpPOSBU SKOro
MOJKYTh TIPOSIBJIATHCH BKITIOUATH Pi3Ke 3alaMOPOUEHHs, BTpATy CBIIOMOCTI, i yTpyaHeHe IuXaHHs.
SIKIO BMHMKHE SKMH-HeOYAb 3 LMX CHMIITOMIB, iH(}Y31l0 NOBUHHO HEralHo 3YNUHWTH. Baxki
CHMITOMM, BKIIOYAIOYM YTPYJAHEHHS JMXaHHs 1 HENPUTOMHICTb, BUMaraiOTh HEralHoOro
TepMiHOBOTO JIIKYBaHHS.

Possumox @axmopa VIII ineibimopie y nayicrimis

SIkmo pisens ¢axropa VIII Baiuoi m1a3Mu He A0cArae 04iKyBaHOTO piBHs, abo AKINO KpOBOTEYA HE
aJleKBaTHO KOHTPOJIbOBAHA, MpH 301IbIICHHI HACTYMHOI 103M, CIIJ 3ali03pUTH NPUCYTHICTb
inriGitopis daxropa VIII. Hassricts inriditopis ¢akropa VIII Gyae nepepipaTucs Bauum JKapeM.
Slkio y Bac po3BuHyMcs iHriGitopu dakropa VIII, Moxkueo, Gyae norpiGHa Ginbina KiJIbKIiCTB
AJIBEUT mo6 koHTposoBaTi KpoBoTedy. SIKIo s 03a He KOHTPOJIIOE Balle KPOBOTEHY, JiKap
MOJKe PO3IJIHYTH TMTAHHS PO BUKOPUCTAHHs iHWworo npenapary. He 30iIBIIYIHTE CyMapHy 103y
AJIBEWT, mo6 KOHTpOMIOBaTH KPOBOTeUY Ge3 KOHCYJIbTAlIT 3 JliKapeM.

JliTa i miaJTiTkn
nepepaxoBaHi MorepepKeHHs i 3ano0ikHi 3aX01 10 3aCTOCYBaHHS s IOPOCIIHX i niteit (Bim 0 mo
18 pokiB).

Inmi gikapebki 3acoon i AIIBEUT
[ToBifoMTe CBOTO JiKapsl, SKIIO BH MpHiiMaeTe, OCTAHHIM YacoM MpuiManu abo MOKeTe NpHiAMaTH
OyIb-AKi 1HIII JIIKH.

BariTHicTh i rogyBaHHs IPYAAI0
Sxmo Bu BariTHa a6o X TOAyeTe TpyMlO, AyMaeTe, L0 BariTHa a0o IiaHyeTe 3aBariTHITH,
3anuTaiiTe y Bamoro jikaps po 3acTepeXeHHs NMepIl HiX 3aCTOCOBYBATH Ipernapar.

BiuiMB Ha 31aTHICTH KepyBaTH aBTO 200 iHIIMMH MeXaHi3MaMHu
AJIBEWT He BnMBac Ha 3JaTHICTH KepyBaTH aBTOMOOineM abo Oyab-AiKMMH IHIIMMH BaXKKHMH
MeXaHi3MaMH.

AJIBEUT micrurs natpiii
IIpenapar mictuth 0.45 Mmonb Hatpito (10 Mr) B omHomy ¢nakoni. Jlo yBaru Mawi€eHTiB 1O
3HaX0JAThCsA Ha KOHTPOJIbOBaHIH Ai€Ti HATpilO.

3. Sk 3acrocoyBatn AJIBEAT
Bama Tepamis NoBMHHa OYyTH CNpsMOBaHa JiKapeM 3 JIOCBiOM B AQYIsii 3a~HaH
remodiniero A. V%

s T

1€EHTAMU 3

Ha
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Bamw nikap po3paxye Banry no3y AJIBEWT (y mixnaponaux oquuuusax abo MO) iHIuBINYyaTbHO 10
Baworo ctaHy Ta Macy Tijla, @ TaKOK BUKOPHCTAHHA 1A NpOQiNaKTHKK M JiKyBaHHS KPOBOTEH.
YacroTa BBe/IeHHA Oy/€ 3alle)KaTh BiJ TOro, HaCKiLIbKH AJIBEUT edexTusnuii y Bamomy Bunazky.
SIk mpaBHJIO 3aMicHa Tepariis 3 AJIBEUT 1e noBroTpusaie JiKyBaHHs.

3apxkaM NpuiiMaiiTe npemapaT TOYHO Tak, AK IpOMHMcap Jikap. OGroBopiTh He 3i CBOIM JiKapeM,
ax110 By He BIEBHEHI.

Jo3yBaHHsA 1J1s1 npoq)maxmml KpoBOTEY

3puyaitHa no3a Oyae Bix 20 1o 40 MO okTokor anbda Ha KiIOrpaMm Macu Tija, 10 BBOJUTHCS 3
inTepBanoM Bia 2 10 3 aHiB. IIpoTe, B IEAKMX BUIAJKaX, OCOOMMBO Y MOIOIMX HAaIi€HTiB, MOXKYTh
6yTH HEOOXinHi GiTbII KOPOTKI MPOMiXKKH yacy abo Gimbl BHCOKI JI03H.

JlosyBaHHs 17151 TIKYBaHHs KPOBOTE
JT03a OKTOKOT anb(a po3paxoByeThCs BiANOBIAHO 10 MacH tina i pieas @axropa VIII
Koeoiwient piBnis ®axropa VIII Gyae 3aexaTy Bijl TSKKOCTI i JIoKasi3auii KpoBoTewi.

| Jloza OJI=Maca Tina (kr) X 6axanuii pakrop VIII nigguienns (% Big HOpMaibHOro) X 0.5 |

V Hape/eHiii HyKJe TabaMLi cxema piBHiB MiHiManbHOro piBHA dakropa VIII B kposi. V Bumanky 3
nepemquMMH BUIAJKaMM remMoparii, akTHBHICTb (baKTopy VIII He MOBMHHA OIyCKATHCS HMKYE
3agaHoro pieHs (y % BiJ HOPMAJIBEHOIO) HpOTAroM BiZINOBIZHOTO MEpiozy.

IIpu meBHMX OGCTAaBMHAX, OiNbINA KilbKiCTh, HDK pO3paxoBaHa MOXKeE 3HaJ00UTHCS, 0COOIMBO Y
BUMAJKaX iHriGiTopa Mp¥ HU3bKOMY TUTPI.

Skmo y Bac € BiguyTTs, 10 epeKT AJIBEUT nenocratHii, 3BepHiThcs 10 Bamoro sikaps.

Baw jikap 6yje BMKOHYBAaTH BiIIOBiIHI 7a0OpaTopHi TECTH, 00 mepeKoHaTUcCs, o Yy Bac €
anexBaTHuit daktop VIII Ha neBHnx pisHaAX. Lle 0co0IMBO BaXIMBO, AKIIO y BAC Oynu cepiio3Hi
ornepattii.

3acrocyBanna y aiTeil i miaaiTkis (Bix 0 10 18 pokis)

Pexomenanii o0 A03yBaHHS AJs JIKyBaHHS KpoBoTEH, HaBeJIeHI BHIE, OTHAKOBI Ul AiTeH i
nopocux. s npodinakTHKK KpoBoTed B AiTei y Bili 10 6 pokiB, no3u 20 10 50 MO Ha Kinorpam
MacH Tima 3 iHTeppaloM Bix 3 10 4 pasiB Ha TWXKACHb. BBeneHHA AJIBEUT y nireit
(BHyTleIHbOBeHHO) He BiJpi3HACTbCA BiJ BBEAGHHA M MiANiTKiB. LleHTpanbHuH BEHO3HMH
npuctpiii (CVAD) Moxe craTH HeoOXiaHMM, 00 MPOBOXUTH yacti iH}y3ii ¢dakropa VIII
npernapary.

Cnoci0 i IJasiXu BBeJIeHHsI

AJIBEWT 3a3Buuaii BBOAATH y BEHY (BHyTpIHIHbOBeHHO) BammM JikapeM abo MeJICecTporo.

Bu a60 XTOCh iHIIMIi Takok Moxke BBoxuTH AJIBEUT in’exuiiino, ane TinbKM MiC/s TIPOXO/KEHHS
HaJIEXKHOT MAroToBKA. JleTabHY IHCTPYKIIIO /I CaMOCTIHHOro BBeIeHHs Bi MOXeTe OTpiUMaTH y
KiHI[i JaHOTO JIMCTKa-BKJIaJMIIa.

SIK1I0 BH 32CTOCOBY€ETE AI[BEI7IT OijibIIe, HiK NOTPiOHO

3aBxau npuimMainTe AJIBEMT Binnosinuo 10 toro, sk NpU3HAYMB nikap. SIKIo BUHUKIH Oy/b-sKi
CyMHIBPI 3BEpPHITHCA 10 Jikaps. Skmo Bu e Gibine AJIBEWT HiX peKOMEHI0BaHO, MOBIOMTE
CBOTO JIiKaps K HaWIBULIE.

SIxmo Bu 3a0y/iu npHAHATH AJIBEUT
He npuiiMaiite Mo/iBiliHy 103y, 106 KOMIIEHCYBATH MPOIYIIEHY iHAMBILyalbHY 103y .

[IpOJIOBXKITh 3 HACTYIHOTO YeproBOr0 3aCTOCYBaHHA i MPOJAOBKYHTE B PEryIspyuX IHTEpBaax.
peKOMeHI0BaHUX Bamm nikapem. ¢

SIK10 BH NPUNHHHTE 32CTOCOBYBATH AJIBEUT

xon 3800420(
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He npununsiite 3actocysanns AJIBEUT 6e3 koHcynbTauii 3 Baumm sikapem. Skuo y Bac € Oyap-
4Ki OJaTKOBi MUTAHHS, IO CTOCYIOThCS 3aCTOCYBAaHHS JAaHOTO Mpenapary, 3BEPHITBCSA 0 CBOrO
JiKaps.

4. MoxanBa no6iuni peakuii
Sk i Bei mpemapaTH, MOKYTh BHK/IMKaTH NOGIUHI peakilii, Xo4a He y BCIX.

V pasi BHHUKHEHHS BaXKVMX aleprivHuX (aHaiNakTHYHWMX) PeaKili, IPUIHHHTH iH'exuii HeraiHo.
Bu noBMHHI HeraiiHo 3BepHyTHCS 10 Barmoro mikaps, Axumo Bu Maere 6y/b sKi nepepaxopai paHiiue
ajepriusi peakuii:

—  BHCHII, KPOIHMB’ IHKa, IyXHPLli, TeHepalli3oBaHuii CBepOIK,

— Habpsk ry0 i s3uKa,

—  YTpy/IHEHe JMXaHH:, XpHIIM, BaXKICTb y IPYIsX,

— 3arajbHe BIOUYTTS HE3yKaHHS,

—  3a;maMOpOYEHHS i BTpaTa CBiIOMOCTI.

Cepito3Hi CUMNTOMM BKIIOYAIOUM YTPYIHEHE JMXaHHs i (Maiike) BTparta CBIZIOMOCTI, BUMAraroTh
HEraHOro eKCTPEHOTO JIKYBaHHS.

Pizko BigMiuanuch HECTIPUATINBI BUNAAKH, TiNEpUyTIMBOCTI, BKIIOYAIOYH:

TeHepanizoBaHy Ta 3BHHYAlHy KpONMB'AHKY (BHCHMI HA IIKipi 3 CHJIBHMM CBEPOiHHAM i XpHIH,
3HMKEHUH KPOB'SHMI THCK (TiMOTOHis); BTpaTa CBiIOMOCTI, MIBMKE CEpUEOMTTS, BaXKi peaKiii
rinepuyTIMBOCTI, IO MOXKYTh HPH3BECTH JO TPYJHOUIIB NPH KOBTaHHI i/abo JMXaHHI, YepBOHE
onyxJje 06auyus ta/abo pyku (aHadinakcis).

3arajbHi 1o6iuni edpexTH (MOXKYTh BHHHKHYTH B 1 3 10 sroxeii)

IuriGitopu ®akropa VIII, ronoBHuii 611k, TMXOMaHKa.

Piakicui no6iuni edpextn (MoKyTh BHHHKHYTH B 1 3 100 Jr01eii)

3araMopoYeHHs, I'PUI, BTpaTa CBiIOMOCTI, He HOpMaJbHE CEpLEOUTTS, YePBOHI CBEpOIIAYl IIMIIKH
Ha IKipi, AuckoMdopT y TpyAHid KIiTHi, CHMHemp y Micui iH’ekuii, cBepOiX, MiBUIIEHE
OTOBM/Ii/IEHHS, HE3BMYHUI NPUCMAK Y POTi, 6i/b ¥ TOPII, MirpeHsb, NMOTipHIEHHs 1am’sTi, 03HOG,
miapesi, HyJ0Ta, GMOBaHHs, 3aauuIKa, iHeKuil JiMbaTunux cyauH, GIiAiCTh MWIKIpH, 3amaneHHs
Oueil, BMCHII, TIiIBULLICHA MITIMBICTh i HaOpSKM Hir, 3HWKEHHS BiICOTKY YepPBOHMX KIITHH KPOBI,
36iIbIIEHHs YePBOHMX KJIITHH KPOBi, 6i/b Y BEpXHili YaCTHHI )KMBOTa ab0 Y HUKHIH 4aCTUHI TPy AHOT
KJTITKH.

106 s3ami 3 XIpYyp2IYHUMU 6MPYYAHHAMU

Karerep-acowiiioBani iH®eKUil, 3HIKEHHs KiTbKOCTi epUTPOLMTIB, HAOPAK KIHUIBOK Ta CyrioOis,
TpHBaja KpoBOTeYa IiC/s BUAATEHHS JpeHaxy, 3HWkeHHs piBHs Paktopa VIII i mocT onepauiiina
remaToma.

ITo6 s3ani 3 yenmpanvrum eéeHoznum npucmpoem (CVAD)
Karerep-acowiitoBani iHdexuii, cucTeMHi iHeKuil i 1oKanbHi TPOMOH y MicLl BBe/ICHHS KaTeTepa.

IoGiuni ed)eKTH 3 HEBIIOMOIO YACTOTOM (4aCTOTA HE MOJKe OYTH OLlHEHA 32 HASBHUMH [JaHUMH)
MOTeHIHHO HeGe3ne4Hi mid JKUTTA peakuii (aHadinakcil) # iHmWi anepriyHi  peaxuii
(rinep4yTIMBICTB), 3arajibHi po3naau (BToMa, HecTa4ya eHeprii).

JonaTkoBi nodivHi epexTn y aiTei
[HIi, HiX po3BMTOK iHriGiTOpa y MONEpeaHbO HE JIIKOBAaHMM MiT
VCKIIaJHEHHS, He MAIOTh BIKOBMX BiAMiHHOCTeH y noGiuHuX edexTax,
JIOCJIIKCHHAX.

IeHTndikayiAny
xon 3800420
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3BiT npo nodiuHi edpexTH

SIKIO BH BESBUIIH MOGiUHi e(eKTH, 3BEPHITHCS 10 CBOTO JiKaps. BKIoYaoun cTOpOHHI epeKTH, 110
He BKa3aHi y [aHOMY JMCTKYy-BKIaJuii. BM Tako)X MOKeTe MOBIIOMIATH TMOOI4YHI edext
GesmocepeHbO HYepe3 HALOHATbHY CHMCTEMY 3BITHOCTI, mepepaxoBany y Jlogatky V.
[ToBigomstoun mpo nobiuni edextr Bu MokeTe JonoMortu 3abesneuntn Ginbure indopmaii npo
6e3neKy AaHOro Ipenapary.

1. Sk 36epiratu AJIBEUT
36epiraty mpenapar B HEAOCTYITHOMY IS JiTeH Micli.

He 3acTocoBYBaTH Npenapar Mic/is 3aBepIleHHs TepMiHy IIPUIAaTHOCTI BKA3aHOTO Ha YIaKOBILi.
JlaTa 3aKiHueHHs TepMiHy MPHAATHOCTI TPHBAE 10 OCTAHHBOTO AHSA OTOYHOIO MiCsAUS.

36epiratu B xonoaunpHUKY (2°C-8°C).
He 3amoposxyBaru.

B Mekax TepMiHy mpHaaTHOCTI mpenaparty Bu moskere 30epiratu ioro npu temmeparypi 10 25°C
mepe BMKOPMCTaHHSAM IpPOTArOM MNepiofy A0 INECTH Micauis. B mpoMmy Bumajky, wi Jiku
3aKiHUYeThCA B KiHIi ILOrO 6-MiCSYHOrO nepio/ty abo CTPOKY NPUIATHOCTI, 3a3HAYEHOTO Ha (JIaKOoHi
IPOAYKTY, 10 HacTaHe paHiute. Byb Jacka, 3amuuiTh KiHellb 30epiranns 6 MicsuiB pu KiMHATHIA
TeMIepaTypi Ha YIIaKOBIli IIpenapary.

He noBepTatu B XOJOAMIBHHK Mic/s 30epiraHHs Npu KiMHaTHIN TemMIeparypi.

36epiratu y KapTOHHI# KOPOOLi 3 METOIO 3aXUCTY BiJl CBITJIA.

Jlanuii mpemapar NpW3HA4YeHMI IS OJHOPA30BOrO BMKOPMCTAHHA. 3acTOCOBYBATH Mperapar
HOPOTArOM TPHOX FOJHH MiC/Is PO3BEJACHHS.

Tepmin MpUaaTHOCTI BKa3aHHil Ha KapTOHHIN ynakoBui miciis abpesiaTypy «Exp.»

He pukupaiite Gyap-aKi npenapaT 4epes CTidHi BOAK a00 3 MOOYTOBMMHM BiaxonaMu. 3anuraiTe y
Bamoro ¢apmanesra sK YTWIi3yBaTH mpenapar skuii Bu ne Buxopucranu. Ili 3axomm MoxyTh
3aXHUCTUTU HAaBKOJMILHE CEPENOBHIIE.

6. BmicT ynakoBKH Ta iHma iHgopmauis

II{o mictuts AIBEUT

- Jlitoua peyoBMHa OKTOKOr amb(a, (Mmoacbkuii ¢axrop sropranHs kpoei VIII Burorosnenuit
pexombinanTHoro JIHK texHounoriero). Koxen ¢uakon 3 nopomkomM mictuts 250, 500, 1000, 1500,
2000 gu 3000 OJ] okToKOr anbda.

- IHmi peyoBUHHM: MaHITON, HATPilO XJIOPUJ, TICTHIMH, TPErano3a, KaublLilo XJIOPH, TPOMETAMOII,
nonicopbart 80 i rayraTioH (BiTHOBIEHHUHA).

PozunnnuK nakon: 5 mu crepunizoBanoi Boau 1 iH'exuiit BAKCJDKEKT I1.

SIx surasinac AJIBEUT i BmicT iioro ynakoBku
AJIBEWT npexcrarienuit y BUrIaai 6ioro myxxkoro nopowxky. Ilicis po3sesieHHs, po3yy YUCTHI,
NpO30pHii 1 BUILHHUIN BiJl CTOPOHHIX JoMilIOK. KokHa ynakoBKa MICTUTb IPUCTPIM 1 PO3BEAEHHS.

Buiacuuk peecTpanifiHoro nocpiaueHHs
bakcrep AT’
Inpyctpimrpacce 67
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A-1221 BigeHs

Bupob6Huk:

bakcanra benmkiym Manydextypinr CA
ByneBap Pene bpankyap 80

B-7860 Jleccin

benbris

bakcrep CA

bynbBap Pene bpankyap 80
B-7860 Jleccin

benbris

Jlnst Gyzb skoi iHdopMarii o0 JaHoro JTiKapchKoro 3acoly, 3B’ sKiThes, Oyab 1acka, 3 MiCLEBUM
Npe/ICTABHUKOM peeCTpalifHOro nocBiI4eHHs.

JIncTOK-BKJIAAMII B OCTAHHE 6y.ﬂ0 NEeperjassHyTo

JletanbHa iHdopMalis npo e Jikapcbkuil 3aci6 gocTynHa Ha caiiti €Bponeicskoro Meauusoro
AreHcTBa http://www.ema.europa.eu. .

IHCTpyKUis A5 NIPUTOTYBAHHS | BBEJEHHS

Crijt IOTpUMYBATHCS TEXHIKH aCENTUKH MPH NPUTOTYBaHHI PO3UMHY Ta ITPU BBEJIEHHI.
BukopHcTOBY#TE JHIIE CTEPUITI30BaHy BOAY /IS 1H €KL Ta npuchiﬁ JUIA PO3BEJICHHS Ta
IPUTOTYBaHHS PO3YMHY, 110 A0AAETHCS 10 KOXKHOI YIIaKOBKH AJIBEMT. A[[BEI/IT HE TIOBHHEH
3MILIYBaTHCh 3 iHIIMMHU MpernapaTaMy abo po3YMHHUKAMH.

CyBOpO pEeKOMEHIYEThCS PEECTPYBATH KOXKHHMN yac BBE/ICHHs, Ha3By 1 HOMEp napTii.

IHcTpyKuis 1Jist po3BeeHHs
e He 3acTocoByBaTH ITiC/Is 3aKiHUEHHS TEPMiHY NPUAATHOCTI BKa3aHOT Ha YNaKOBIIi.
e He 3acrocroByBartu 3aci6 BAKCJDKEKT II sixuro kpuiika 6icrepa noukoaxena abo €
O3HAKH MOPYIIEHHs 1IJIICHOCTI i3 MO3HAYKOO: (M03HAUKa).
e He 3amMopoKyBaTH pO34YHH MiCJIs pO3BEAECHHS.

1. Skumo npemapar 30epiraBcs B XONOAWILHHKY, BisbMiThb AJIBEMT mnopomok i ¢nakonn 3
PO3YHMHHHKOM 3 XOJIOJHJIbHHKA 1 HeXal BOHH JOCATHYTE KiMHATHOI TemmnepatypH (6iuspko 15
13"

2. PerenbHO BUMHUITE PYKH 3 MUJIOM 1 TEIJIOKO BOJOKO.

Buanite KpHIIeyky 3 GIakoHIB 3 MOPOLIKOM Ta PO3UMHHUKOM.

4. OuucriTh NpoOKM 3a JONOMOrOK TaMIoOHIiB 31 cnuproM. IloctaBre (nakoHM Ha miacky
MIOBEPXHIO.

5. 3HimiTh 3axucHe NMokpuTTs 3 ynakoBku npucrocyBaHHs BAKCJDKEKT II, He Topkarouuch
BMicTy ynakoBku (man. a). He Buiimaiite BAKCJDKEKT II 3 ynakoBku.

6. IlepeBepHiTh yNaKOBKY 1 BCTaBTE€ INpPO30PUH IUIAaCTUKOBMH 3yOeub y mnpobky duakoHa 3
pO3YMHHUKOM. Bi3pMiTh ynakoBky 3a kpail i 3HiMITE 1T 3 BAKCJDKEKT II (man. b). He
Bujasiite cuHii kopnadok 3 BAKCJDKEKT II.

7. Jng po3BedeHHsS BUKOPUCTOBYIOTH TIBKM CTEPUJIBHY BOAY Ui iH €KUM 1 mpucTpiit mis
po3Be/ieHHs, IO TNpejacTaBieHuit B ymakorui. Ilepeeprits cucremy 3 BAKCJDKEKT I,
NPUEAHAHOTO 10 (JIaKOHY 3 PO3ZYMHHMKOM TakK, 100 (pJ1akOH ONMMHUBCS Hal MPUCTOCYBAHHSM.
Bcrapre 6inuil minacTukoBuil 3ybenp y npoOKy ¢uakoHa 3 mpenapaTtoM
BTATHE PO3YMHHMK Y GiakoH 3 npenapatom AJIBEUT (man. c).

8. OOGepexxHO mepeMmillaiiTe 0 NMOBHOrO PO3YMHEHHS Ipenapat
PO3YMHHUBCS TOBHICTIO, IHAKIlIe aKTUBHA PEYOBMHA HE MPO

W
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Ipenapar WBUAKO PO3YMHSETHCS (3BMYAMHO MeHuIe, HiX 32 1 XxBuiuHy). Ilicas po3BeneHHs
PO3YMH MOBUHEH GYTH YHCTHM, IPO3OPHM i BUIbHUH BiJl CTOPOHHIX JOMILIOK.

IncTpykuis aus in’ exmii
Jlns BBeJIeHHS 3aCTOCOBYHTE HAKOHEYHHK IIIPHIA 1O AOAAETHCS.

Baoicnuea npumimka:

e He namaraiiTech BBOAMTH iH €KIiIO TMepll HIK NpoiijieTe creuianbHe TPeHYBaHHS 3
Barmm Jiikapem abo MeICECTPOXO.

e IlepeBipTe NpUrOTOBIEHHH PO3YMH HAa CTOPOHHI JOMIWIKK i 3HeGapBieHHS mepe.
pO3Be/IeHHAM (PO34YMH MOBHHEH GyTH Npo30puM, 6e36apBHUM i BiJIbHAM BiJl CTOPOHHIX
YacToK).
He BukopuctoByiite AJIBENT, AKmo po3ynH He € MOBHICTIO MPO30pHM abo MOBHICTIO
He PO3UMHMBCS.

1. Binkpuiite cuniii xomadok 3 BAKCJDKEKT II. He naGupaiite noBitps y LIIPHL.
Ipueanaiite wmpui 10 BAKCIDKEKT II (Man. d).

2 ITepeBepHiTh cucTemy ((IaKoH 3 KOHLEHTpaToM Mae 6yTH 3BepXxy). Habepith KOHLEHTpaT y
IIIPHIL, IOBIIBHO MOTATHYBIIH NopuieHs (Mai. e.)

B Bin’ennaiiTe mmpui.

4. [IpuennaiiTe MeTeaMK TONKH A0 Iumpuua. Beeaite BHYTpilHbOBeHHO. [lpemapar MoxHa

BBOJMTH 31 MBHAKICTIO He Ginbme 10 mu 3a xBwiuHy. (uBitees Poznin 4 «Moxiuei mobivni
edheKTuy).

Maur. d. Mar. e.

JlikyBaHHs Ha BUMOTY
¥V pasi HacTynHUX reMOparquux BHIaJIKiB aKTUBHICTh QJaKTopa VIII He noBMHHA MajgaTh HUKYE
HABEJIEHOTO MJIa3MOBOr0 piBHs akTUBHOCTI (Y0260 MO/ ) y BllIHOBllIHOMy neplom JlaHa Ta,éﬂuﬂﬂ.

JlosyBaHHs 1 4acToTa BBeJeHHs NMOBMHHI OyTH ajanToBaHi 10 Kiipd
iHauBinyansHoMy Bunaaky. [Ipu neBHux obcTaBMHAX (HANPHUKIIAL,

+Y KQXKHOMY,
T\'ﬂ&ﬁ“‘»v
opy 9 ]
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Cryninb KpPOBOTEYi/THII
XipypriyHoro BTpy4aHHs

IMoTpidHa mikoBa
akTHBHicTH @aKTOpa
VIII B xpoBi micas
iHgys3ii (%o ab6o

YacroTa I03yBaHHS
(rogun)/TpuBaJicTs Tepamnii (B AHAX)

MO/aennJairTp )
PanHiii reMapTpo3, M’s30Ba 20-40 IMosToOproiiTe iH’ €Kil KOXHI 12-24
KpoBoTeya abo KpoBOTEYa B roauHy (ia 8 10 24 roauH ManieHTaM
POTOBi#l TOPOKHKHI. BiKOM /10 6 POKiB) IPOTATOM
LoHaWMeHIe 1 qHs, TIOKU HE
TIPUNTMHUTECS KpOoBOTeYaabo He Oye
JIOCSITHYTO 3arOFOBAHHS.
[TinBuILEeHUH reMapTpo3, 30-60 ITosToproiite in’ekuii koxHi 12-24
M’s30Ba KpoBOTEHa abo roguHu (Bia 8 10 24 rofuH NalieHTaM
remMaToma. BiKOM /10 6 POKiB) MpOTSIroM 3 - 4 1HiB
abo Ginblie, MoKK He 6YAYTh YCYHEHi
Oi1b UM HEJi€3/1aTHICTb.
3arpo3ziuBa Ui KUTTS 60 - 100 ITosTOprO¥iTe iH €Kil KoXkHI 8-24
KpOBOTEHUA. roauuu (Bix 8 10 24 roauH naieHTaM
BiKOM 10 6 POKiB), IOKH He Oyne
yCyHEeHa 3arpo3a AJs KUTTS.
Xipypriuse BTpy4aHHsI
Hesnaune 30-60 KosxHi 24 rogunu (Big 12 1o 24 rogux
B TOoMYy 4MCITi BUIAIEHHS naujieHTaM BiKOM JI0 6 POKiB)
3y0iB MpOTAroM He MeHIe | 106H, OKH He
OyJie JOCSITHYTO 3arOlOBaHHS.
3uaune 80 - 100 IToeToptoiTe iH’exuii koxkHi 8-24
(mepe onepaiero i micyst |roauHHM (Bia 6 10 24 ro/IMH NaieHTam
ornepaitii) BIKOM 10 6 POKiB) 10 aI€KBaTHOI'O

3aroloBaHHsl, JaJli MPOJOBXKYHTE
tepani. [l{onaiiMeHe npotarom 7
JIHIB U1 TiATPHUMKH aKTHBHOCTI
daxropy VIII Big 30% 1o 60%
(MO/penunirp)
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Package leaflet: Information for the user A //é’ OAE / oL/ [z

% ORLE [ )L
ADVATE 250 IU powder and solvent for solution for injection /#/ 76 / /

ADVATE 500 IU powder and solvent for solution for injection /ﬁ / 15026 /CF, / oF
ADVATE 1000 IU powder and solvent for solution for injection / 150, /y 7 /
ADVATE 1500 IU powder and solvent for solution for injection

ADVATE 2000 IU powder and solvent for solution for injection h 160 (/5/ 0/

ADVATE 3000 IU powder and solvent for solution for injection L / /&0, thyﬁ///)@
Octocog alfa (recombinant human coagulation factor VIII)

Read all of this leaflet carefully before you start using this medicine because it contains
important information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them,
even if their signs of illness are the same as yours.

- If you get any side effects talk to your doctor. This includes any possible side effects not listed
in this leaflet. See section 4.

What is in this leaflet:

What ADVATE is and what it is used for

What you need to know before you use ADVATE
How to use ADVATE

Possible side effects

How to store ADVATE

Contents of the pack and other information

R N

1. What ADVATE is and what it is used for

ADVATE contains the active substance octocog alfa, human coagulation factor VIII produced by
recombinant DNA technology. Factor VIII is necessary for the blood to form clots and stop bleedings.
In patients with haemophilia A (inborn lack of factor VIII), it is missing or not working properly.

ADVATE is used for the treatment and prevention of bleeding in patients of all age groups with
haemophilia A (an inherited bleeding disorder caused by lack of factor VIII).

ADVATE is prepared without the addition of any human- or animal-derived protein in the entire

manufacturing process.

2. What you need to know before you use ADVATE

Do not use ADVATE

- if you are allergic to octocog alfa or any of the other ingredients of this medicine (listed in
section 6)

- if you are allergic to mouse or hamster proteins

If you are unsure about this, ask your doctor.

Warnings and precautions
Talk to your doctor before using ADVATE. You should tell your doctor if you ha

222
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of ADVATE to prevent or control bleeding. Development of inhibitors is a known complication in the
treatment of haemophilia A. If your bleeding is not controlled with ADVATE, tell your doctor
immediately.

There is a rare risk that you may experience an anaphylactic reaction (a severe, sudden allergic
reaction) to ADVATE. You should be aware of the early signs of allergic reactions such as rash, hives,
wheals, generalised itching, swelling of lips and tongue, difficulty in breathing, wheezing, tightness in
the chest, general feeling of being unwell, and dizziness. These symptoms can constitute an early
symptom of an anaphylactic shock, manifestations of which may additionally include extreme
dizziness, loss of consciousness, and extreme difficulty in breathing.

If any of these symptoms occur, stop the injection immediately and contact your doctor. Severe
symptoms, including difficulty in breathing and (near) fainting, require prompt emergency treatment.

Patients developing Factor VIII inhibitors

If your plasma Factor VIII fails to reach expected levels with ADVATE, or if bleeding is not
adequately controlled, it could be due to the development of Factor VIII inhibitors. This will be
checked by your doctor. You might need a higher dose of ADVATE or even a different product to
control bleedings. Do not increase the total dose of ADVATE to control your bleeding without
consulting your doctor.

Children and adolescents
The listed warnings and precautions apply to both adults and children (from 0 to 18 years of age).

Other medicines and ADVATE
Tell your doctor if you are using, have recently used or might use any other medicines.

Pregnancy and breast-feeding
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask
your doctor for advice before using this medicine.

Driving and using machines
ADVATE has no influence on your ability to drive or to use machines.

ADVATE contains sodium
This medicine contains 0.45 mmol sodium (10 mg) per vial. To be taken into consideration by patients
on a controlled sodium diet.

3. How to use ADVATE

Treatment with ADVATE will be started by a doctor who is experienced in the care of patients with
haemophilia A.

Your doctor will calculate your dose of ADVATE (in international units or [U) depending on your
condition and body weight, and on whether it is used for prevention or treatment of bleeding. The
frequency of administration will depend on how well ADVATE is working for you. Usually, the
replacement therapy with ADVATE is a life-long treatment.

Always use this medicine exactly as your doctor has told you. Check with your doctor if you are not
sure.

Prevention of bleeding
The usual dose of octocog alfa is 20 to 40 IU per kg body weight, administered every 2 to 3 days.
However, in some cases, especially in younger patients, more frequent injections or higher
be necessary.
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Treatment of bleeding
The dose of octocog alfa is calculated depending on your body weight and the factor VIII levels to be
achieved. The target factor VIII levels will depend on the severity and location of the bleeding.

Dose (IU) = body weight (kg) x desired Factor VIII rise (% of normal) x 0.5

If you have the impression that the effect of ADVATE is insufficient, talk to your doctor.
Your doctor will perform appropriate laboratory tests to make sure that you have adequate Factor VIII
levels. This is particularly important if you are having major surgery.

Use in children and adolescents (from 0 to 18 years of age)

For the treatment of bleeding the dosing in children does not differ from adult patients. For the
prevention of bleeding in children under the age of 6, doses of 20 to 50 IU per kg body weight 3 to
4 times weekly are recommended. The administration of ADVATE in children (intravenously) does
not differ from the administration in adults. A central venous access device (CVAD) may become
necessary to allow frequent infusions of factor VIII products.

How ADVATE is given

ADVATE is usually injected into a vein (intravenously) by your doctor or nurse. You or someone else
might also administer ADVATE as an injection, but only after receiving adequate training. Detailed
instructions for self-administration are given at the end of this package leaflet.

If you use more ADVATE than you should
Always take ADVATE exactly as your doctor has told you. You should check with your doctor if you
are not sure. If you inject more ADVATE than recommended, tell your doctor as soon as possible.

If you forget to use ADVATE
Do not inject a double dose to make up for a forgotten dose. Proceed with the next injection as
scheduled and continue as advised by your doctor.

If you stop using ADVATE
Do not stop using ADVATE without consulting your doctor.

If you have any further questions on the use of this medicine, ask your doctor.

4. Possible side effects

Like all medicines, this medicine can cause side effects, although not everybody gets them.

If severe, sudden allergic reactions (anaphylactic) occur, the injection must be stopped
immediately. You must contact your doctor immediately if you have any of the following early
symptoms of allergic reactions:

- rash, hives, wheals, generalised itching,

- swelling of lips and tongue,

- difficulty in breathing, wheezing, tightness in the chest,
- general feeling of being unwell,

- dizziness and loss of consciousness.

Severe symptoms, including difficulty in breathing and (nearly) fainting, require prompt emergency
treatment.

Common side effects (may affect up to 1 in 10 people)
Factor VIII inhibitors, headache and fever.
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Uncommon side effects (may affect up to 1 in 100 people)

dizziness, flu, fainting, abnormal heartbeat, red itchy bumps on the skin, chest discomfort, injection
site bruise, injection site reaction, itching, increased sweating, unusual taste in the mouth, hot flushes,
migraines, memory impairment, chills, diarrhoea, nausea, vomiting, shortness of breath, sore throat,
infection of the lymphatic vessels, whitening of skin, eye inflammation, rashes, excessive sweating,
foot and leg swelling, reduced percentage of red blood cells, increase in a type of white blood cells
(monocytes), and pain in the upper abdomen or lower chest.

Related to surgery
catheter-related infection, decreased red cell blood count, swelling of limbs and joints, prolonged
bleeding after drain removal, decreased Factor VIII level and post-operative bruise.

Related to central venous access devices (CVAD)
catheter-related infection, systemic infection and local blood clot at the catheter site.

Side effects with unknown frequency (frequency cannot be estimated from the available data)
potentially life-threatening reactions (anaphylaxis) and other allergic reactions (hypersensitivity),
general disorders (tiredness, lack of energy).

Additional side effects in children

Other than the development of inhibitors in previously untreated paediatric patients (PUPs), and
catheter-related complications, no age-specific differences in side effects were noted in the clinical
studies.

Reporting of side effects

If you get any side effects, talk to your doctor. This includes any possible side effects not listed in this
leaflet. You can also report side effects directly via the national reporting system listed in Appendix V.
By reporting side effects you can help provide more information on the safety of this medicine.

S How to store ADVATE

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date, which is stated on the label after EXP. The expiry date
refers to the last day of that month.

Store in a refrigerator (2 °C — 8 °C).
Do not freeze.

During the shelf life the powder vial may be kept at room temperature (up to 25 °C) for a single period
not exceeding 6 months. In this case, this medicine expires at the end of this 6 month period or the
expiration date printed on the product vial, whichever is earlier. Please record the end of the 6 months
storage at room temperature on the product carton. The product may not be returned to refrigerated
storage after storage at room temperature.

Keep the vial in the outer carton in order to protect from light.

This product is for single use only. Discard any unused solution appropriately.

Use the product immediately once the powder is completely dissolved.

Do not refrigerate the solution after preparation.

Do not throw away any medicines via waste water or household waste. Ask your pha
throw away medicines you no longer use. These measures will help protect the enviro
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6. Contents of the pack and other information

What ADVATE contains

- The active substance is octocog alfa (human coagulation Factor VIII produced by recombinant
DNA technology). Each powder vial contains nominally 250, 500, 1000, 1500, 2000, or
3000 IU octocog alfa.

- The other ingredients are mannitol, sodium chloride, histidine, trehalose, calcium chloride,
trometamol, polysorbate 80, and glutathione (reduced).

Solvent vial: 5 ml sterilised water for injections

What ADVATE looks like and contents of the pack
ADVATE is a white to off-white friable powder. After reconstitution, the solution is clear, colourless

and free from foreign particles.

Each pack also contains a device for reconstitution (BAXJECT II).

Marketing Authorisation Holder
Baxter AG

Industriestrasse 67

A-1221 Vienna

Manufacturers

Baxalta Belgium Manufacturing SA
Boulevard René Branquart 80
B-7860 Lessines

Belgium

Baxter SA

Boulevard René Branquart 80
B-7860 Lessines

Belgium

For any information about this medicine, please contact the local representative of the Marketing

Authorisation Holder:

Belgié¢/Belgique/Belgien
Baxalta Belgium SPRL
Tél/Tel: +32 2 892 62 00

Bovarapus
Bakcrep bwnrapus EOOJ]
Ten.: +359 2 9808482

Ceska republika
Baxter Czech spol.s.r.o.
Tel.: +420 225774111

Danmark
Baxalta Denmark A/S
TIf: +45 32 70 12 00

Deutschland
Baxalta Deutschland GmbH
Tel: +49 89 262077-011
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Lietuva
UAB "Baxter Lithuania”

Tel: +370 5269 16 90 / +370 5252 71 00

Luxembourg/Luxemburg
Baxalta Belgium SPRL
Tél/Tel: +32 2 892 62 00

Magyarorszag
Baxter Hungary Kft.
Tel.: +36 1 202 1980

Malta
Baxalta UK Limited
Tel.: +44 1 635 798 777

Nederland
Baxalta Netherlands B.V.
Tel: +31 30 799 27 77
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Eesti
OU Baxter Estonia
Tel.: 4372 6 515 120

E\LGda
Baxter (Hellas) E.ILE.
TnA.: +30 210 28 80 000

Espaiia
Baxalta Spain S.L.
Tel: +34 91 790 42 22

France
Baxalta France S.A.S.
Tél: +33 1 70 96 06 00

Hrvatska
Baxter d.o.o.
Tel: +386 1 420 16 80

Ireland
Baxalta UK Limited
Tel: +44 1 635 798 777

Island
Lyfjaver ehf.
Simi: +354 533 6100

Italia
Baxalta Italy S.r.l.
Tel: +39 06 45224 600

Kvnpog
Baxter (Hellas) E.IL.E.
TnA.: +30 210 28 80 000

Latvija
SIA BAXTER Latvia
Tel.: +371 67 784 784
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Norge
Baxalta Norway AS
TIf: +47 22 585 000

Osterreigh
Baxalta Osterreich GmbH
Tel.: +43 1 20100-0

Polska
Baxter Polska Sp. z o.0.
Tel.: +48 22 4883 777

Portugal
Baxalta Portugal, Unipessoal, Lda.
Tel: +351 21 122 03 00

Romania
FARMACEUTICA REMEDIA SA
Tel.: +40 21 321 16 40

Slovenija
Baxter d.o.o.
Tel.: +386 1 420 16 80

Slovenska republika
Baxter Slovakia s.r.o.
Tel: +421 23210 1150

Suomi/Finland
Baxalta Finland Oy
Puh/Tel: +358 201478200

Sverige
Baxalta Sweden AB
Tel: +46 8 50 53 26 00

United Kingdom
Baxalta UK Limited
Tel: +44 1 635 798 777

This leaflet was last revised in

Detailed information on this medicine is available on the European Medicines Agency web site:
http://www.ema.europa.eu/

Instructions for preparation and administration
Aseptic technique is required during preparation of the solution and administration.
Use only the sterilised water for injections and the reconstitution device for preparation of the solution

that are provided with each package of ADVATE. ADVATE must not be mixed with other medicinal
products or solvents.

It is strongly recommended that every time ADVATE is administered, the nam
the product are recorded.
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Instructions for reconstitution

. Do not use after the expiry date stated on the labels and carton.

o Do not use if the BAXJECT II device, its sterile barrier system or its packaging is damaged or
P

{
shows any sign of deterioration as indicated by the symbol: \!f .
. Do not refrigerate the solution after preparation.

1. If the product is still stored in a refrigerator, take both the ADVATE powder and solvent vials

from the refrigerator and let them reach room temperature (between 15 °C and 25 °C).

Wash your hands thoroughly using soap and warm water.

Remove caps from powder and solvent vials.

Cleanse stoppers with alcohol swabs. Place the vials on a flat clean surface.

Open the package of BAXJECT II device by peeling away the paper lid without touching the

inside (Fig. a). Do not remove the device from the package. Do not use if the BAXJECT II

device, its sterile barrier system or its packaging is damaged or shows any sign of deterioration.

6. Turn the package over and insert the clear plastic spike through the solvent stopper. Grip the
package at its edge and pull the package off BAXJECT II (Fig. b). Do not remove the blue cap
from the BAXJECT II device.

i For reconstitution only the sterilised water for injections and the reconstitution device provided
in the pack should be used. With BAXJECT II attached to the solvent vial, invert the system so
that the solvent vial is on top of the device. Insert the white plastic spike through the ADVATE
powder stopper. The vacuum will draw the solvent into the ADVATE powder vial (Fig. c).

8. Swirl gently until all material is dissolved. Be sure that the ADVATE powder is completely
dissolved, otherwise not all reconstituted solution will pass through the device filter. The
product dissolves rapidly (usually in less than 1 minute). After reconstitution the solution should
be clear, colourless and free from foreign particles.

D W

Fig. a Fig. b Fig. ¢

Instructions for injection
For administration the use of a luer-lock syringe is required.

Important note:

o Do not try to administer the injection unless you have received special training from your doctor
or nurse.
o Inspect the prepared solution for particulate matter and discoloration prior to administration (the

solution should be clear, colourless and free from foreign particles).
Do not use ADVATE if the solution is not fully clear or not completely dissolved.

1. Remove the blue cap from BAXJECT II. Do not draw air into the syringe. Connect the
syringe to BAXJECT II (Fig. d).

2 Invert the system (the vial with the reconstituted solution has to be on top). Draw the

reconstituted solution into the syringe by pulling the plunger back slowly (Fig. e).

Disconnect the syringe.

(U5)
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4. Attach a butterfly needle to the syringe and inject the reconstituted solution into a vein. The
solution should be administered slowly, at a rate as determined by the patient’s comfort level,
not to exceed 10 ml per minute. (See Section 4 “Possible side effects”).

Bz Discard any unused solution appropriately.

Fig. e

The following information is intended for healthcare professionals only:

On demand treatment

In case of the following haemorrhagic events, the factor VIII activity should not fall below the given
plasma activity level (in % of normal or IU/dl) in the corresponding period. The following table can be
used to guide dosing in bleeding episodes and surgery.

The dose and frequency of administration should be adapted to the clinical response in the individual
case. Under certain circumstances (e.g. presence of a low-titre inhibitor), doses larger than those

calculated using the formula may

be necessary.

Degree of haemorrhage/type of | Factor VIII level Frequency of doses (hours)/duration
surgical procedure required (% or IU/dl) | of therapy (days)
Haemorrhage
Early haemarthrosis, muscle 20 —40 Repeat injections every 12 to 24 hours
bleeding or oral bleeding. (8 to 24 hours for patients under the age
of 6) for at least 1 day, until the
bleeding episode, as indicated by pain,
is resolved or healing is achieved.
More extensive haemarthrosis, 30-60 Repeat injections every 12 to 24 hours
muscle bleeding or haematoma. (8 to 24 hours for patients under the age
of 6) for 3 — 4 days or more until pain
and acute disability are resolved.
Life-threatening haemorrhages. 60 —100 Repeat injections every 8 to 24 hours
(6 to 12 hours for patients under the age
of 6) until threat is resolved.
229
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Degree of haemorrhage/type of
surgical procedure

Factor VIII level
required (% or 1U/dl)

Frequency of doses (hours)/duration
of therapy (days)

Surgery

Minor
Including tooth extraction.

Major

30-60

80— 100
(pre- and postoperative)

Every 24 hours (12 to 24 hours for
patients under the age of 6), at
least 1 day, until healing is achieved.

Repeat injections every 8 to 24 hours

(6 to 24 hours for patients under the age
of 6) until adequate wound healing,
then continue therapy for at least
another 7 days to maintain a factor VIII
activity of 30% to 60% (IU/dl).
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Package leaflet: Information for the user

ADVATE 250 IU powder and solvent for solution for injection
ADVATE 500 IU powder and solvent for solution for injection
ADVATE 1000 IU powder and solvent for solution for injection
ADVATE 1500 IU powder and solvent for solution for injection

Octocog alfa (recombinant human coagulation factor VIII)

Read all of this leaflet carefully before you start using this medicine because it contains
important information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them,
even if their signs of illness are the same as yours.

- If you get any side effects talk to your doctor. This includes any possible side effects not listed
in this leaflet. See section 4.

What is in this leaflet:

What ADVATE is and what it is used for

What you need to know before you use ADVATE
How to use ADVATE

Possible side effects

How to store ADVATE

Contents of the pack and other information

AN W B W) —

j What ADVATE is and what it is used for

ADVATE contains the active substance octocog alfa, human coagulation factor VIII produced by
recombinant DNA technology. Factor VIII is necessary for the blood to form clots and stop bleedings.
In patients with haemophilia A (inborn lack of factor VIII), it is missing or not working properly.

ADVATE is used for the treatment and prevention of bleeding in patients of all age groups with
haemophilia A (an inherited bleeding disorder caused by lack of factor VIII).

ADVATE is prepared without the addition of any human- or animal-derived protein in the entire
manufacturing process.

2: What you need to know before you use ADVATE

Do not use ADVATE

- if you are allergic to octocog alfa or any of the other ingredients of this medicine (listed in
section 6)

- if you are allergic to mouse or hamster proteins

If you are unsure about this, ask your doctor.
Warnings and precautions

Talk to your doctor before using ADVATE. You should tell your doctor if you have been previously
treated with Factor VIII products, especially if you developed inhibitors, since there nﬁt be a hlggg -

risk that it happens again. Inhibitors are blocking antibodies against factor VIII that rediice the
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treatment of haemophilia A. If your bleeding is not controlled with ADVATE, tell your doctor
immediately.

There is a rare risk that you may experience an anaphylactic reaction (a severe, sudden allergic
reaction) to ADVATE. You should be aware of the early signs of allergic reactions such as rash, hives,
wheals, generalised itching, swelling of lips and tongue, difficulty in breathing, wheezing, tightness in
the chest, general feeling of being unwell, and dizziness. These symptoms can constitute an early
symptom of an anaphylactic shock, manifestations of which may additionally include extreme
dizziness, loss of consciousness, and extreme difficulty in breathing.

If any of these symptoms occur, stop the injection immediately and contact your doctor. Severe
symptoms, including difficulty in breathing and (near) fainting, require prompt emergency treatment.

Patients developing Factor VIII inhibitors

If your plasma Factor VIII fails to reach expected levels with ADVATE, or if bleeding is not
adequately controlled, it could be due to the development of Factor VIII inhibitors. This will be
checked by your doctor. You might need a higher dose of ADVATE or even a different product to
control bleedings. Do not increase the total dose of ADVATE to control your bleeding without
consulting your doctor.

Children and adolescents
The listed warnings and precautions apply to both adults and children (from 0 to 18 years of age).

Other medicines and ADVATE
Tell your doctor if you are using, have recently used or might use any other medicines.

Pregnancy and breast-feeding
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask
your doctor for advice before using this medicine.

Driving and using machines
ADVATE has no influence on your ability to drive or to use machines.

ADVATE contains sodium
This medicine contains 0.45 mmol sodium (10 mg) per vial. To be taken into consideration by patients
on a controlled sodium diet.

Misapplication of ADVATE
Misapplication (injection into the artery or outside the vein) should be avoided as mild, short term

injection site reactions, such as bruising and redness, may occur.

3. How to use ADVATE

Treatment with ADVATE will be started by a doctor who is experienced in the care of patients with
haemophilia A.

Your doctor will calculate your dose of ADVATE (in international units or IU) depending on your
condition and body weight, and on whether it is used for prevention or treatment of bleeding. The
frequency of administration will depend on how well ADVATE is working for you. Usually, the
replacement therapy with ADVATE is a life-long treatment.

Always use this medicine exactly as your doctor has told you. Check with your doctor if you are not
sure.

R
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Prevention of bleeding

The usual dose of octocog alfa is 20 to 40 IU per kg body weight, administered every 2 to 3 days.
However, in some cases, especially in younger patients, more frequent injections or higher doses may
be necessary.

Treatment of bleeding
The dose of octocog alfa is calculated depending on your body weight and the factor VIII levels to be
achieved. The target factor VIII levels will depend on the severity and location of the bleeding.

Dose (IU) = body weight (kg) x desired Factor VIII rise (% of normal) x 0.5

If you have the impression that the effect of ADVATE is insufficient, talk to your doctor.
Your doctor will perform appropriate laboratory tests to make sure that you have adequate Factor VIII
levels. This is particularly important if you are having major surgery.

Use in children and adolescents (from 0 to 18 years of age)

For the treatment of bleeding the dosing in children does not differ from adult patients. For the
prevention of bleeding in children under the age of 6, doses of 20 to 50 IU per kg body weight 3 to

4 times weekly are recommended. The administration of ADVATE in children (intravenously) does
not differ from the administration in adults. A central venous access device (CVAD) may become
necessary to allow frequent infusions of factor VIII products. This presentation is available with 5 ml
solvent and 2 ml solvent. However, for the 2 ml presentation there is no documentation available in
children below 2 years of age.

Due to the decrease in injection volume for ADVATE reconstituted in 2 ml, the time to react to
hypersensitivity reactions during an injection is further reduced. Therefore, caution is advised during
injection of ADVATE reconstituted in 2 ml, especially in children.

How ADVATE is given

ADVATE is usually injected into a vein (intravenously) by your doctor or nurse. You or someone else
might also administer ADVATE as an injection, but only after receiving adequate training. Detailed
instructions for self-administration are given at the end of this package leaflet.

If you use more ADVATE than you should
Always take ADVATE exactly as your doctor has told you. You should check with your doctor if you
are not sure. If you inject more ADVATE than recommended, tell your doctor as soon as possible.

If you forget to use ADVATE
Do not inject a double dose to make up for a forgotten dose. Proceed with the next injection as
scheduled and continue as advised by your doctor.

If you stop using ADVATE
Do not stop using ADVATE without consulting your doctor.

If you have any further questions on the use of this medicine, ask your doctor.

4. Possible side effects
Like all medicines, this medicine can cause side effects, although not everybody gets them.

If severe, sudden allergic reactions (anaphylactic) occur, the injection must be stopped
immediately. You must contact your doctor immediately if you have any of the following early
symptoms of allergic reactions:

- rash, hives, wheals, generalised itching,

- swelling of lips and tongue,

- difficulty in breathing, wheezing, tightness in the chest,
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- general feeling of being unwell,
- dizziness and loss of consciousness.

Severe symptoms, including difficulty in breathing and (nearly) fainting, require prompt emergency
treatment.

Common side effects (may affect up to 1 in 10 people)
Factor VIII inhibitors, headache and fever.

Uncommon side effects (may affect up to 1 in 100 people)

dizziness, flu, fainting, abnormal heartbeat, red itchy bumps on the skin, chest discomfort, injection
site bruise, injection site reaction, itching, increased sweating, unusual taste in the mouth, hot flushes,
migraines, memory impairment, chills, diarrhoea, nausea, vomiting, shortness of breath, sore throat,
infection of the lymphatic vessels, whitening of skin, eye inflammation, rashes, excessive sweating,
foot and leg swelling, reduced percentage of red blood cells, increase in a type of white blood cells
(monocytes), and pain in the upper abdomen or lower chest.

Related to surgery
catheter-related infection, decreased red cell blood count, swelling of limbs and joints, prolonged
bleeding after drain removal, decreased Factor VIII level and post-operative bruise.

Related to central venous access devices (CVAD)
catheter-related infection, systemic infection and local blood clot at the catheter site.

Side effects with unknown frequency (frequency cannot be estimated from the available data)
potentially life-threatening reactions (anaphylaxis) and other allergic reactions (hypersensitivity),
general disorders (tiredness, lack of energy).

Additional side effects in children

Other than the development of inhibitors in previously untreated paediatric patients (PUPs), and
catheter-related complications, no age-specific differences in side effects were noted in the clinical
studies.

Reporting of side effects
If you get any side effects, talk to your doctor. This includes any possible side effects not listed in this

leaflet. You can also report side effects directly via the national reporting system listed in Appendix V.

By reporting side effects you can help provide more information on the safety of this medicine.

5, How to store ADVATE
Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date, which is stated on the label after EXP. The expiry date
refers to the last day of that month.

Store in a refrigerator (2 °C — 8 °C).
Do not freeze.

During the shelf life the powder vial may be kept at room temperature (up to 25 °C) for a single period
not exceeding 6 months. In this case, this medicine expires at the end of this 6 month period or the
expiration date printed on the product vial, whichever is earlier. Please record the end of the 6 months
storage at room temperature on the product carton. The product may not be returned to refrigerated
storage after storage at room temperature.

Keep the vial in the outer carton in order to protect from light.
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This product is for single use only. Discard any unused solution appropriately.
Use the product immediately once the powder is completely dissolved.
Do not refrigerate the solution after preparation.

Do not throw away any medicines via waste water or household waste. Ask your pharmacist how to
throw away medicines you no longer use. These measures will help protect the environment.

6. Contents of the pack and other information

What ADVATE contains

- The active substance is octocog alfa (human coagulation Factor VIII produced by recombinant
DNA technology). Each powder vial contains nominally 250, 500, 1000, or 1500 IU octocog
alfa.

- The other ingredients are mannitol, sodium chloride, histidine, trehalose, calcium chloride,
trometamol, polysorbate 80, and glutathione (reduced).

Solvent vial: 2 ml sterilised water for injections

What ADVATE looks like and contents of the pack

ADVATE is a white to off-white friable powder. After reconstitution, the solution is clear, colourless
and free from foreign particles.

Each pack also contains a device for reconstitution (BAXJECT II).

Marketing Authorisation Holder
Baxter AG

Industriestrasse 67

A-1221 Vienna

Manufacturers

Baxalta Belgium Manufacturing SA
Boulevard René Branquart 80
B-7860 Lessines

Belgium

Baxter SA

Boulevard René Branquart 80
B-7860 Lessines

Belgium

For any information about this medicine, please contact the local representative of the Marketing
Authorisation Holder:

Belgié/Belgique/Belgien Lietuva

Baxalta Belgium SPRL UAB "Baxter Lithuania”

Tél/Tel: +32 2 892 62 00 Tel: +370 5269 16 90/ +370 5252 71 00
Bovarapus Luxembourg/Luxemburg

Bakcrep Brirapust EOO /T Baxalta Belgium SPRL

Ten.: +359 2 9808482 Tél/Tel: +32 2 892 62 00

Ceska republika Magyarorszag

Baxter Czech spol.s.r.o. Baxter Hungary Kft.

Tel.: +420 225774111 Tel.: +36 1 202 1980
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Danmark
Baxalta Denmark A/S
TIf: +4532 70 12 00

Deutschland
Baxalta Deutschland GmbH
Tel: +49 89 262077-011

Ee__sti
OU Baxter Estonia
Tel.: +372 6 515 120

E)\ada
Baxter (Hellas) E.IL.E.
TnA.: +30 210 28 80 000

Espaiia
Baxalta Spain S.L.
Tel: +34 91 790 42 22

France
Baxalta France S.A.S.
Tél: +33 1 70 96 06 00

Hrvatska

Baxter d.o.o.
Tel: +386 1 420 16 80

Ireland
Baxalta UK Limited
Tel: +44 1 635 798 777

island
Lyfjaver ehf.
Simi: +354 533 6100

Italia
Baxalta Italy S.r.l.
Tel: +39 06 45224 600

Kvnpog
Baxter (Hellas) E.ILE.
TnA.: +30 210 28 80 000

Latvija
SIA BAXTER Latvia
Tel.: +371 67 784 784

This leaflet was last revised in
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Malta
Baxalta UK Limited
Tel.: +44 1 635 798 777

Nederland
Baxalta Netherlands B.V.
Tel: +31 30 799 27 77

Norge
Baxalta Norway AS
TIf: +47 22 585 000

Osterreigh
Baxalta Osterreich GmbH
Tel.: +43 1 20100-0

Polska
Baxter Polska Sp. z 0.0.
Tel.: +48 22 4883 777

Portugal
Baxalta Portugal, Unipessoal, Lda.
Tel: +351 21 122 03 00

Romania
FARMACEUTICA REMEDIA SA
Tel.: +40 21 321 16 40

Slovenija
Baxter d.o.o.
Tel.: +386 1 420 16 80

Slovenska republika
Baxter Slovakia s.r.o.
Tel: +421 232101150

Suomi/Finland
Baxalta Finland Oy
Puh/Tel: +358 201478200

Sverige
Baxalta Sweden AB
Tel: +46 8 50 53 26 00

United Kingdom
Baxalta UK Limited
Tel: +44 1 635 798 777

Detailed information on this medicine is available on the European Medicines Agency web site:

http://www.ema.europa.eu/
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Instructions for preparation and administration
Aseptic technique is required during preparation of the solution and administration.

Use only the sterilised water for injections and the reconstitution device for preparation of the solution
that are provided with each package of ADVATE. ADVATE must not be mixed with other medicinal
products or solvents.

It is strongly recommended that every time ADVATE is administered, the name and batch number of
the product are recorded.

Instructions for reconstitution
. Do not use after the expiry date stated on the labels and carton.
J Do not use if the BAXJECT II device, its sterile barrier system or its packaging is damaged or

g
i
shows any sign of deterioration as indicated by the symbol: \EJ'.
. Do not refrigerate the solution after preparation.

L. If the product is still stored in a refrigerator, take both the ADVATE powder and solvent vials

from the refrigerator and let them reach room temperature (between 15 °C and 25 °C).

Wash your hands thoroughly using soap and warm water.

Remove caps from powder and solvent vials.

Cleanse stoppers with alcohol swabs. Place the vials on a flat clean surface.

Open the package of BAXJECT II device by peeling away the paper lid without touching the

inside (Fig. a). Do not remove the device from the package. Do not use if the BAXJECT II

device, its sterile barrier system or its packaging is damaged or shows any sign of deterioration.

6. Turn the package over and insert the clear plastic spike through the solvent stopper. Grip the
package at its edge and pull the package off BAXJECT II (Fig. b). Do not remove the blue cap
from the BAXJECT II device.

7. For reconstitution only the sterilised water for injections and the reconstitution device provided
in the pack should be used. With BAXJECT II attached to the solvent vial, invert the system so
that the solvent vial is on top of the device. Insert the white plastic spike through the ADVATE
powder stopper. The vacuum will draw the solvent into the ADVATE powder vial (Fig. c).

8. Swirl gently until all material is dissolved. Be sure that the ADVATE powder is completely
dissolved, otherwise not all reconstituted solution will pass through the device filter. The
product dissolves rapidly (usually in less than 1 minute). After reconstitution the solution should
be clear, colourless and free from foreign particles.

D L

Fig. a Fig. b Fig. ¢

Instructions for injection
For administration the use of a luer-lock syringe is required.

Important note:
o Do not try to administer the injection unless you have received special training
Oor nurse.
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o Inspect the prepared solution for particulate matter and discoloration prior to administration (the
solution should be clear, colourless and free from foreign particles).
Do not use ADVATE if the solution is not fully clear or not completely dissolved.

1 Remove the blue cap from BAXJECT II. Do not draw air into the syringe. Connect the
syringe to BAXJECT II (Fig. d).

2. Invert the system (the vial with the reconstituted solution has to be on top). Draw the
reconstituted solution into the syringe by pulling the plunger back slowly (Fig. e).

3. Disconnect the syringe.

4. Attach a butterfly needle to the syringe and inject the reconstituted solution into a vein. The

solution should be administered slowly, at a rate as determined by the patient’s comfort level,
not to exceed 10 ml per minute. (See Section 4 “Possible side effects”).
Sk Discard any unused solution appropriately.

Fig. d Fig. e

il

The following information is intended for healthcare professionals only:

On demand treatment

In case of the following haemorrhagic events, the factor VIII activity should not fall below the given
plasma activity level (in % of normal or IU/dl) in the corresponding period. The following table can be
used to guide dosing in bleeding episodes and surgery.

The dose and frequency of administration should be adapted to the clinical response in the individual
case. Under certain circumstances (e.g. presence of a low-titre inhibitor), doses larger than those
calculated using the formula may be necessary.

Degree of haemorrhage/type | Factor VIII level Frequency of doses (hours)/duration of
of surgical procedure required (% or 1U/dl) | therapy (days)

Haemorrhage

Early haemarthrosis, muscle 20-40 Repeat injections every 12 to 24 hours
bleeding or oral bleeding. (8 to 24 hours for patients under the age

of 6) for at least 1 day, until the bleeding
episode, as indicated by pain, is resolved
or healing is achieved.

More extensive haemarthrosis, | 30 — 60 Repeat injections every 12 to 24 hours
muscle bleeding or haematoma. (8 to 24 hours for patients under the age
of 6) for 3 — 4 days or more until pain and
acute disability are resolved.

Life-threatening haemorrhages. | 60 — 100 Repeat injections every 8 to 24 hg
(6 to 12 hours for patients undephesage==.
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Surgery

Minor
Including tooth extraction.

Major

30 -60

80100
(pre- and
postoperative)

Every 24 hours (12 to 24 hours for
patients under the age of 6), at
least 1 day, until healing is achieved.

Repeat injections every 8 to 24 hours

(6 to 24 hours for patients under the age
of 6) until adequate wound healing, then
continue therapy for at least

another 7 days to maintain a factor VIII

activity of 30% to 60% (IU/dl).
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1. HA3BA JIIKAPCBKOI'O 3ACOBY
AJIBEHMT 3000 OJ] M OPOIIOK i pO3YMHHUK JUIs PO3UMHY I iH’ €KL
2. SIKICHU I KIIbKICHUA CKJIAL

KoskeH ¢naxon mictuts npubmmsao 3000 MO dakropy koarynsuii kposi oxunn VIII (p JTHK),
oxrokor anbda. AJIBEMT mictute npu6iuzao 600 MO/Ma daktopy koarynsuii kposi moxunau VIII
(p AHK), oxTokor anba miciist po3BeAeHHS.

EdeKTHBHICTb BH3HAYa€Thcsd 3a JONMOMOTOIO TECTy XPOMOIEHHMH aHali3 3a €BpONEHCHKOIO
®apmaxorieero. [TuTomMa akTHBHICTH AJIBEUT cranoeuts npubmsHo 4,000-10,000 OJI/ mr Ginky.
OxTtokor anb(a (akrop koarymsuii kposi mommun VI (p JHK) ue ouninenuit GinoK, Imo
CKJIAIAcThes 3 2332 aMiHOKMCIOT. Bupo6seThes 3a JOOMOroto TexHooril pekombinanTHoi JTHK
B kiitnHax (CHO) seuHuKiB KuTaiicbkoro xom'suka. ['oTyioTh Ge3 nonaBaHHs Oyab-sIKOro
(ex30reHHOr0) Ginka MoauHU a6o Gifka TBAPMHHOTO MOXOKEHHS B MPOLECi OYUILCHHS KyIbTYpH
KJIITHH a00 KiHLIEBOTOCTIOTyY€EHHS. .

JlomoMiXKHi PEYOBHHU 3 BiIOMUM e(PEKTOM:

0.45 mmoue Hatpito (10 Mr) Ha GuakoH
JI715 IOBHOTO MepeJtiKy JONOMIKHEX PEYOBHH JTMBUTHCH IYHKT 6.1

3. JIKAPCbKA ®OPMA
TTOpOIIOK Ta PO3UMHHKK s PO3YMHY 1715 iH’ €KLIH.

IMopowok: Bix 6inoro 1o 6i1yBaToro Kojabopy MmyXKuil HOPOIIOK.
Posuunnuk: [Ipo3opa Ta 6e30apBHa piaMHa.

4. KJITHIYHI OCOBJIMBOCTI
4.1 IToka3aHHs 10 32CTOCYBaHHSA

JlikyBanHns i npodinakTika KpoBoTed y nauieHTiB 3 I'emodinicio A (Bpoakenoro aedinury Pakropa
VIII). AIBEUT noka3zanuii BCiM BIKOBUM IpyIam.

4.2 Cooci0 3acTocyBaHHsI Ta 1034

JlikyBaHHS CJiJl MOYMHATM TiJ HArVIAAOM JKaps, KM Mae JOCBiA B JiKyBaHHI remodimi 3a
HAABHOCTI peaHiMal[iiHKX YMOB I HEraifHO1 0MOMOTH NpH aHadinakcii.

O3YBaHHA
Jlo3yBaHHS i TPUBATICTh 3aMiCHOT Tepalii 3a1eXKUTh Bill cepio3HocTi aediuuTy dakropy VIII, Micus
i MacmTabiB KPOBOTEUI, @ TAKOXK BiJl KJIiHIYHOIO CTaHy Malli€HTa.

Kinpkicts omuannp ®axropa VIII, 110 BBOAUTHCS, BHPAKAETLCA B MiXKHApOAHUX omuHULAX (MO),
AKi OB’ s3aHi 3 moTouHuM cTanaaptom BOO3 s npenapatis @akropa VIII. AktusHicTs PakTopa
VIII B nia3mi BUpakaeThes abo y BiacoTKax (M0 BiIHOIIEHHIO 10 HOPMaJbHOI JIFOICHKOT [L1a3MH),
a6o 8 MO (110 BizHOIIEHHIO 710 MikHapoHOoro ctanaapTy ®akropa VIII B ninasmi).

Opna mixnapoana oaunuus (MO) aktieHocTi ®@axropa VIII exBiBanenTHa Kinbkocti Pakropa VIII
B OJTHOMY MJI HOPMaJIbHOT JTFOACHKOI IJIa3MH.

JlikyBaHHs npy HEOOXiMHOCTI
Po3paxyHok HeoOxigHoi no3u  ¢akropa VIII GasyeTbes Ha emmi
daktopa VIII Ha xijorpam MacH Tina MiJBMILYE aKTHBHICTh
niasmu. HeoOXigHa 103a BU3HAUa€eThes 3a HOPMYJIONO:
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Kinvxicms 6eedenux odunuys (MO) = maca mina x ouikyéane 3pocmannsa gaxkmopa VIII(%) x0.5

V pasi HacTyNHMX remMoparidsux BUmazkis, daxrop VIII AKTUBHOCTI HeE MOBUHEH OITYCKATHCs HHXK4Ye
NEBHOTO PiBHA akTMBHOCTI miuasmu (Y % BiA HOpMalbHHX abo MO/neuunitp) y BiamoBigHOMY
nepiozi. HactynHa ta6uus 1 Moske BHKOPHCTOBYBATHCS B SIKOCTI OpiEHTHpY Y BUIIaJIKaX KPOBOTEY
i mpu XipypriuHuX yTpy4aHHsIX.

Ta6auus 1 Cxema J03yBaHHs Y BUOAAKAX KPOBOTeY i NPH Xipyprid4Hux yTpy4aHHAX
Cryninb KPOBOTeYi/THN IMoTpidHa nikoBa YacrtoTa A03yBaHHS
XipypriuHoro BTpy4aHHs akTuBHicTh ®akTopa |(roamH)/TpHBaJicThL Tepamii (B AHSX)

VIII B kpoBi micas
ingys3ii (% ado
MO/neunJitp )
Panniii reMapTpo3, M s30Ba 20 - 40 [TosToproiTe iH’eKuii KoxkHi 12-24
KpoBOTeYa abo KpoBOTeYa B roauH (Bin 8 1o 24 roaMH nauieHTaMm
POTOBi#f MOPOKHUHI. BIKOM JI0 6 POKiB) POTAroM
moHaitMeHIe 1 aHs, TOKU HE
MPUIMHUTLCSA KpOBOTEuaabo He Oyne
JIOCSTHYTO 3arOrOBaHHI.
ITigBUIEHNH reMapTpo3, 30 - 60 I[ToBTOproiTe iH’ €Kil KOXkHI 12-24
M’s30Ba KpoBOTE4a abo roauny (Bia 8 1o 24 roauH nauieHTam
reMaroMa. BiKOM /10 6 POKiB) IIPOTATroM 3 - 4 1HIB
a6o Ginbuie, MOKK He OYIyTh YCyHEHI
Oi/1b Y1 HEi€3AaTHICTb.
3arpo3nuBa JJ1s KUTTA 60 - 100 [ToeTOproiiTe iH’ €Kil KoxHi 8-24
KpOBOTEYA. roauHH (Bix 8 10 24 roauH NanieHTaMm
BiKOM 110 6 pOKiB), IOKHU He Oyzie
yCYHEHa 3arpo3a Uil JKUTTS.
XipypriuHe BTpy4aHHsI
He3znaune 30 - 60 Kosxni 24 rogunau (Big 12 no 24 rogun
B Tomy umcii BUaIeHHs nauieHTaM BiKoM 10 6 pOKiB)
3y0iB MPOTATOM He MeHue 1 100H, MOKU He
Oyjie TOCATHYTO 3arOlOBaHH.
Bnaune 80 - 100 [TorToproiiTe i1’ ekl KoxHI 8-24
(nepen onepauiero i micas [roaunu (Bia 6 10 24 roMH MalieHTaM
omepartii) BIKOM /10 6 POKiB) 710 aJJEKBATHOIO
3aror0BaHHs, J1ajli NPOJOBKYHTE
tepari. ll{onalimeH1e npoTarom 7
IHIB Ul MiITPUMKH aKTHBHOCTI
dakropy VIII Bix 30% m0 60%
(MO/neunnitp)

Jlo3a i YacToTa BBeJCHHs MOBMHHI OyTH MifiOpaHi BiAMOBIIHO 10 KIiHI4HOT CHTYALil B KOKHOMY
KOHKPETHOMY BHTaJKy. IIpu MeBHHX oOCTaBMHAX (HANpHKIa/, HASBHICTH iHTIOITOPY 3 HHU3BKUM
THUTPOM), MOKE BUABHTHCS HEOOXiTHNM 30iIbIIEHHS 1034, HIXK PO3PaX0OBaHO 3a dhopmyIoro.

[lix wac Kypcy JiKyBaHHs, JOPEYHO BM3HAUMTH piBHi mimasmu ¢akropa VIII pexomenayeThes
KOHTpOJIIOBATH BBEJEHHsS 103M | 4acTOTY MOBTOPHHMX iH'eKUii. PeTenbHui KOHTPONIL 3aMicCHOI
Tepartii 0COGIMBO BaXIMBHI y BHIAJIKaX MacliTaOHOi XipypriyHoi omepaiii. OkpeMi mauieHTH
MO3KYTb BipisHATHCS peakuieto 10 paxropa VIII, gocaraioun pisHUX piBHIE/BIIHOBICHHS in Vivo i
BUSB/IAIOTH Pi3Hi Mepio/iv HaniBpo3naLy.

Ipodhinaxmuxa




289

[IpoTSAroM TPHBAIOro TepMiHy NPOQiNaKTHKI KpOBOTEY y MALiEHTIB 3 reModiieio A, 3BUYaiiHi 103U
Biz 20 10 40 MO daxropa VIII Ha Kinorpam MacH Tina 3 iHTepsaiom Bia 2 10 3 JHiB.

3acmocysanns e nediampii

3acTepeskeHHs Ta 3axoayu Gesnexy s aitedt (0 mo 18 pokiB) He BIAPIBHAIOTHCH Bil Takux U1
nopociux. V mamienTis y Biui 10 6 pokie, no3u Bix 20 1o 50 MO dakropa VIII Ha KiJlorpam Macu
Tina Big 3 710 4 pa3iB HA THIKIEHb 1711 NPODITaKTUKH.

Crocib 3acTOCYBaHHS

AJIBEMT ciin BBOAMTH BHYTPIIHBOBEHHO. Y BHIAJKaX BBEJEHHS MPALiBHHKOM HE MEIMYHOI
cepu 0cOOIMBUX HABMHYOK HE MOTPEOYETHCA.

[1IBUAKICTh BBEIEHHS MOBHHHA OYTM KOHTPOJBOBAHOK i 3abe3neueHHs KOMQOpTy mauieHTa,
mMakcumym 10mi1/XB.

ITic/is pO3BEICHHS, PO3YMH YMCTHH, IPO30PHHA, BUTbHMI Bill CTOPOHHIX AoMILIOK i Mae pH Big 6.7 0
b i

[HCTPYKLIT 0 PO3BEIEHHIO JIIKapchbKOro 3aco0y mnepes 3acCTOCyBaHHAM IUBUTHCDH B po3aini 6.6.

4.3 [IpoTHnoka3aHHs

inepyyTIMBiCTh 10 aKTUBHOI pedOBUHM a60 10 Oyab-sIKOT JIOTIOMIDXKHOT Pe4OBHHH, 3 TIepeliueHuX B
po3ini 6.1 a6o 10 10 GiKiB MHIIEH Ta XOM’ AKiB.

4.4  OcobamBi 3acTepekeHHs Ta 3aM00IZKHI 3aX0/1M P BUKOPHCTaHHI

Finepwymft usicmb

V JesAKMX BUIIAJKax NpH BBEJEHHI AJIBEWT BuHMKAIM TSDKKI ajepriui peakiuil BKIOYaIOUHM
anadinakcito. IIpermapar MiCTHTb HeBEIMKY KinbKicTh Gilka mMuwe# i Xom’sKiB. SIKio BHHUKIA
CUMITOMM TilepdyTIMBOCTI, MallieHTaM CIiJ HeraifHo NPUIMHMTH 3aCTOCYBAaHHs Mpenapary i
3BEPHYTHCS 10 CBOTO Jikaps. [lauienTn nopuHHI 6yTH MpoinGOpMOBaHi PO paHHi O3HAKH peakuii
rinepyyTIMBOCTI, TaKi SIK KPOITHB'AHKA, FeHepali3oBaHa KPOIMUB'IHKa, CTUCHEHHS B obnacTi rpyaHol
KJIITHHH, 3aJUIIKa, TIOTOHIs i aHadinakcis.

V BHMNaJKaX MOKY NOTPiGHO PO3MOYATH 3arajgbHi MPOTUIIOKOBI 3aX0/IH.

Inzioimopu

VTBOpeHHs HelTpanizylounx auTuTia (iHridiTopis) 1o ®axtopa VIII € BitoMnM yckiaTHEeHHAM NpH
niKyBaHHI XBopuX remodimiero A. Lumu inriGitopamu 3a3Buyait € imynorno6ysinu IgG, cnpsiMoBaHi
TPOTH MpoKoarysiiHoi aktuBHOcTi ®akTopa VIIL, sKi BUPaKaloThCs B OJMHHLIAX berezna Ha mn
[UIa3MH 3 BHKOPMCTaHHSAM MOMM(IKOBAHOro aHamisy. Y NallieHTIiB 3 PO3BUTKOM iHTiGITOPIB 10
®axropa VIII, YMOBM MOXKYTb MPOSBHTHCS y BUIMANI HENOCTAaTHBOI KJiHIYHOI peakuii. B Takux
BHIAJKaX PEKOMEHIYEThCA 3BEPTATHCS JO CIeliali3oBaHMX LEHTPiB reModimii. PU3MK po3BUTKY
iHTIGITOPIB 3HAXOMUTBCA y MEBHOMY 3B'A3Ky 3 MacumtaboM BBy Pakropa VIIL mpu usomy BiH
MaKCHMalIbHUi y nepii 20 IHIB BIUIMBY, Ta IHIIMMU FeHETHYHMMH i eKonoriunuMu dakropamu. VY
pilKiCHMX BMMNajKax iHriGITOPM MOXKYTh PO3BMBATMCA INIC/S CIUIMBAHHS MEPLIMX 100 nHiB
JTiKyBaHHS.

CrocTepiranics BUNAAKM PELMAMBY iHTIGITOpY (3 HU3BKMM THTPOM) MIC/S MEPEXOAy 3 OIHOTO
nperapary pekombGinantHoro ®akrtopa VIII Ha iHwi# y nauieHTie, 1O pagilie NPOXOANIH
JiKyBaHHSA, npoTsarom Ginbie Hix 100 AHIB NiKyBaHHS, y AKMX B aHAMHE31 CIIOCT
inriGitopy. ToMy MOTpiGHO BeCTH peTebHE CIOCTEPEKEHHA 3a NALlEHTaMHU H
IHriGITOPIB MiC/s 3MiHU NPOAYKTY.
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3arajoM HeOBXiHO BECTH pETENbHE CIOCTEPEKEHHS 3a MallieHTaMH, AKi TPOXOJsATh JIKYBaHHS
pekoMOiHaHTHUM PaKkTOpOM 3ropTaHHs kposi VIII, Ha mpeaMeT pO3BUTKY iHri6iTOPIB MUIIXOM
TIpOBEIEHHS BiATIOBITHUX KIIHIYHIX CTIOCTEPEKCHD i naGopaTOpHUX aHami3iB. SIKIIOo odiKyBaHi piBHI
akTHBHOCTI (akropa VIII B muasmi He JOCATarOTHCS abo K KpOBOT€Ya HE KOHTPOIIOETHCA
BiIMOBIIHOKO 103010, TOTPiGHO BUKOHATH TECT HA TIPUCYTHICTD dakropa VIIL. V nauieHTiB 3 BACOKUM
pieHeM iHriGiTopa, 3amicHa Tepamis (akropa VIII moxe 6yTH HeeeKTHBHOIO, TOMY MOTPiGHO
PO3MJISHYTH IHIII MOXUTHBI METONM JIKYBaHHS. Kypallisl TaKux NauieHTiB NOBMHHA 31IHCHIOBATHCH
niKapsMK 3 JOCBIZOM y JOTIIAI 3a Mali€HTaMy 3 remooiniero Ta inriitropamu ¢paxropa VIIIL

Vexnaduenus noe S3auHi 3 kamemepu3auiero

Skmo HeoOXiZHHM IeHTpaIbHHUA BEHO3HUH TIPHCTpIH (CVAD), npucyTHi pU3HK BUHUKHEHHS
CVAD-TIOB’ 13aHOr0 YCKJIaJIHEHHs! BKIIOYalouH Micieri iHdeKuii, GakTepiemiro i TpoM603 B Micli
KareTepu3aii.

Daxmopu, wo nos '13aHi 3 0ONOMINCHUMU PEHOBUHAMU

[Tic/1s po3Be/IeHHsl JTIKapChKOro 3ac00y 1O MICTHT 0.45 mmonb Hatpito (10 Mr) Ha dakon. Lle BapTo
BPaXOBYBATH MallieHTaM, 110 NepedyBaloTh Ha KOHTPOJIbOBaHiil HATpieBil Mi€Ti.

B inTepecax MaLi€HTIB PEKOMEHIYETHCA IO MOYTHBOCTI TP KOKHOMY BBEIEHHI Ipenapary
AJIBEUT 3anucyBaty Ha3By i HOMep cepii (maptil) npenapary [ TOro wod miaTpuMyBaTH 3B'SI30K
Mi’K TIAI[IEHTOM i NapTi€ro JiKapchKOro 3acoly

3acmocysanns 6 nediampii.

3acTepexeHHs Ta 3aX0/1u Ge3neky s AiTeil He Bipi3HAIOTBCA BiJl TAKUX JUIS JOPOCIIHMX.
4.5 B3aemoisi 3 iHIIAMH JiKapcbKUMH 3aco00amMu Ta inwi gopmu B3aeMoil
JTocTiIKeHHs IO/I0 B3aEMOLIT 3 AJIBEUT He npoBoauncs.

4.6 3acTocyBaHHs y mepioJ BAriTHOCTI Ta roJyBaHHsl IPpyAaI0

Bupuenns By @aktopy VIII Ha penpoayKTHBHICTE 1aDOpaTOPHUX TBAapHH HE IPOBOIMIOCE.
BuX0ag4M 3 HHU3BKOT YaCTOTHU 3aXBOPIOBAHHA )KIHOK remodinieto A, BiCYTHIH JIOCBIiJI CTOCOBHO
pukopuctanns ®axropa VIII mix yac paritHOCTI i rogysanns rpyamo. Tomy ®akrop VIII cnin
BMKOPHCTOBYBATH I1il 4ac BariTHOCTI 1 FO/lyBaHHA TPyULI0 JIHLIIE, AKILO € YiTKi MOKa3aHH.

4.7 BIUIMB HAa 30ATHICTH KepyBaTH aBTOMOOi1eM 200 iHIHMH MexaHizMamMHu
AJIBEUT He BIUIMBa€ Ha 3/1aTHICTh KEPYBATH aBTOMOOG1/IeM a00 IHIIMMK MEXaHI3MaMHu.
4.8 ITo6iuni peakuii

Pe3zrome 3 be3nexu

Koriniuni nocrmimkenns 3 AJIBEUT exmouae 418 1ociipkeHb OJHOTO 3aCTOCYBAHHA AJIBEUT B
zarajJpHOMY 00cs3i 93 moGigHuX peakuiit. HeGaxxani noGiuni peakuii, 110 BUHUKAIOTh 3 4acTOIO
NepioMYHICTIO, BUKIMKAIA PO3BUTOK Heiitpanizyrounx anTuTin 10 ¢akropa VIII (iuriGitopie),
rOJIOBHMIA O11b 1 TMXOMAHKY.

[inepuyTMBicTh a00 anepriuni peakuii (10 MOKYTh BKIFOYaTH HaGpsk Keitke, 3y/1 i TOYepBOHIHHSA
B Micwi iHdy3il, 03H00, MOYepBOHIHHS, FeHepali3oBaHy KpOMNMB’ SHKY, FOJIOBHUH Oi/1b, KPOIIMB’SHKY,
riMoTeH3il0, JIeTaprilo, HyAOTY, HECNOKii, Taxikapairo, BAXKKIiCTh y TpYAsX, OJTIOBAaHHS, XPHIIH)
criocTepiraaucs pifiko i JesKi BUNAAKU MOKYThb MPOrpecyBaTH /10 rocTpoi aHadinakcii (BKJIHOYa0IH
LIOK).

PO3BATOK aHTHMTIN 10 Ginka Mumi a6o XOM’sdKa MOXKYTh CIOCTEpiraTu
rinepyyTIMBOCTI.
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V nauieHTiB 3 reModiniero A MOXYTh PO3BHHYTHCSAHEHTPATIi3yI04l aptuTina (inribitopu) daxkropa
VIIL. SIK1o BUHUKAKOTH TaKi iHri6iTopy, To cTaH He Oyae NPOSBISTH JIOCTATHBOT KJIHIYHOT peaKil.
V TaKux BUMAAKaX PEKOMEHIYEThCA 3B’ A3aTUC i3 crieriani3oBaHuM 1IIEHTPO TeModiii.

Jlani w000 noOiHHUX PeaKyii 6 mabauyi

V HacTynHi# Tabnuui 2 nepeniveHi no6iuni peaxiil, IKi cocTepiraaucs y ClOHTaHHAX 3BiTax Mpu
NpoBe/IeHH] KIIHIYHUX JOCII/UKEHb. 3riIHO YACTOTH B rpyNax mo6iuHi peaKulii BA3Ha4eHI B OPAIKY
3HIKEHHA CEPMO3HOCTI KJIIHIYHOrO MPOABY 3a knacuikaniero cucrem opranis MedDRA.

KpuTepii OLiHKHM YaCTOTH PO3BUTKY no6iunoi peakilii MOAUIAOTECA Ha TyXKe vacti (>1/10); 4acTi
(>1/100 po <1/10); mewacti (=1/1000 1o <1/100); moomuHoki (>1/10000 no <1/1000) i pigkicHi
(<1/10000), HeBigomi (He Moxe OyTH olLliHeHa 3a HasBHMUMH JaHMMM) B Mexax KOXHOI Ipynu

YACTOTH YrpyNOBaHHs, HeGaKaHi eeKTH NPEICTaBIeH] B IOPAKY SMEHILICHHA BaKKOCTI.

Ta6uus 2 YacTora nodivHAX peakuii y KIiHiYHHX AOCTiTKeHHSIX Ta opmax CIOHTAHHUX
3BITIB
Kiac cucreMH opraHis ITo6iuna peakuis Yacrora®
MedDRA
IHdexuii i 3apaxeHHs ['pun HevacTi
napasuTaMu JlapuHriT HeyacTi
Po3nam KpOBOHOCHOT i [purnivenns ®axropy VIII®  |4acri
niM$paTHIHOT CUCTEMH Jlimanrir He4acTi
Poznaau IMyHHOI CUCTEMHU AHadinakTi4Hi peakuii HEBiZOMO
I'inepuyTanBicTh HEB1OMO
Po3naau HEpBOBOI CUCTEMH TonosHu# 011k ‘ 9acTi
3anamMopo4YeHHs HevacTi
Brpata CBiIOMOCTI HeyacTi
CuHKoOIa HeyacTi
Tpemop HevacTi
Mirpenb HeyacTi
JlucreB3sis HeyacrTi
Po3znanu opratis 30py 3anajeHHs o4yen HeYacTi
CepueBi po3iaau TTprcKOpeHHs cepueOuTTs HevacTl
CyauHHI po3najiu I'emaTomu HevacTl
I'inepemis o0nmyys He4acTi
bnigicTe HeyacTi
Poznajgy auxaHHs, FPyAHOT Jlucninoe HevacTi
KITITHHY 1 MeliaCTHHAIIbHI
po3naau
[LInyHKOBO-KHMIIKOBI po3nanu |[liapes He4dacTi
Binb B )KUBOTI HeYacTi
Hynota HevacTi
baroBanHs HeyacTi
VpaxeHHs wkipy i migmkipnoi |CeepoiK HeyacTi
TKaHUHU Bucun HeYacTi
[ineprigpo3 HeyacTi
Kponus’siHKa HevacTi
3aranbHi po3naaM Ta ypaxkeHns|JluxomaHka 4acTi /] ju—
MicLsl BBEICHHA Tlepndepuunuii HabpsK Heuacri //
Bine y rpyasx PRLiCh 1/
TlnckoMopT B obacTi rpyeit [néuabyi

L
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Ta6auns 2 Yacrora nobiyaux peakuil y KIHIYHHX J0CTIZKEHHAX Ta GopMax ClIOHTAHHHUX
3BITIB
Kaac cucremn opranis IToGiuna peakmis Yacrora?
MedDRA '
O3H00 HeuacTi
HesmyxaHHs HeyacTi
CynuHHa remMaToma B Mici HevacTi
BBE/ICHHS
Broma HeBizoMO
Peakuiis B Mic1i BBEJEHH: HEBi/IOMO
Juckomdopt HEB110MO
Ananizu 36ibIIEeHHS KiTBKOCTI HevacTi
MOHOIIMTIB
3HIKeHHA® PiBHA KOArylsuii  [HeacTi
daxtopa VIII
3HMKEHHS MOKa3HUKa HeuacTi
reMaTOKpHUTY
AHOMaJbHI pe3yIbTaTh HeyacTi
71abopaTOpHHUX aHali3iB
TpaBmu, OTpyEHHS Ta [TicnsmpouenaypHi HeyacTi
YCKJIQJIHEHHSI [IPH MIPOBEIEHH] |yCK/IaJHEHHS
it o ITicnanpoleaypHi reMoparii |Hedacri
CropoHHi peak1lii i yac HevacTi
npoLeaypU

a) Po3paxoBaHO Ha OCHOBI 3arajbHOI KilIBKOCTi XBOPHX, SIKi OTPUMYBaIIH AJIBEUT (418).

b) Hecnonisane 3umxenns pina dakropa VIII 3ropTaHHs KpoBi BiGysiocs y OHOrO nalieHTa
niz yac 6esnepepsroi indysii AIIBEUT nicns onepauiiiHoro Brpydanns. (micns 10-14 anis).
ByB miaTpuMyrouMii reMocTa3 Bech 4ac y IpoMy nepioii i pisHi daktopa VIII mnazmu i
IIBMJIKICTh KJIipEHCY MOBEPHYIHMCS HA BIAMNOBIIHI 3HayeHHs Ha 15 JeHb micis omepauii.
Amnanis inri6itopa ®@akropy VIII BUKOHaHMI Mic/s 3aBeplieHHs Oe3nepepBHOI iHdy3ii i 1o
3aKiHYEHHIO JIOCTiKeHHs OyJIM HETraTUBHUMM.

¢) IloGiuni peakuii onucaHi y po3aiai HHKYE.

Onuc oKkpemux noOiyHUX peaxkyiu

Pozsumox inzibimopa

[Ipo po3BMTOK iHriGiTOpa y MAl[i€HTIB, IO NONEPEIHBO JIKYBAIMCh i Ti, MO HE OTPUMYBAIH
NiKyBaHHA nopizomusanock. Jlns meraneHoi iHopmauii amBuck myHKT 5.1 (Papmakosorivsi
BiiacTUBOCTI) i 4.4 (Oco0MBi 3acTepekeHHs 1 IPOTUIIOKAa3aHHS O 3aCTOCYBAHH)

Hebaxcani nobiuni peakuii 00 3a1UMKI6 810 8UPOOHUYU020 NPOYecy

229 nanuieHTiB, 110 NPOXOIXIHM JIiIKYBaHHs Oy/IM OLiHEH] Ha HagBHICTb aHTHUTLI 10 OiJKOBUX KIiTHH
Kuraiicekoro xom’suka (CHO), 3 3 AKMX MOKa3ald CTaTUYHO 3HAYYLly TEHAEHLIO B THTpax, 4
Bi0OpaXkaroTh CTiHKi MiKK a0o mepexXigHWi MIKOBUH NOTEHLian i OJMH NALi€eHT MaB OJHOYacHO
00M/IBa MOKA3HUKH, aje )OIHUX KJIIHIYHMX cuMnToMiB. 3 229 naiieHTiB, sKi Oy/1M nepeBipeHi Ha
agtuTina g0 mumaumx IgG, 10 mokazanM CTaTMYHO 3HAuylly TEHJIEHLIKO JO 3pOCTaHHsA, 2
MPOJAEMOHCTPYBAIH CTIMKHH MiK a00 MepeXiTHuii MiKOBUIA NOTEHMIa i OJIMH NaLliEHMaB OJTHOYaCHO
o6uzBa nokasHuky. YOTHPH i3 IIMX MALi€HTIB MOBIJOMUIIM NIPO OKPEMi BUIMAIKU onugggflgg,)g,yu
BUCHMIIH 1 €10 MiABUILEHY KiIIbKiCTh €03UHO(ITIB MPUITOBTOPHHX 3aC ((u ' aﬁéﬁg
IPOJYKTY. .
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Linepuymnugicimo

AnepriyHuil TUI peakiiii BKIH0Ya€e aHadinaKcito i MPOABISETHCS 3aMaMOPOUCHHSM, napacTe3isiMH,
BHCHIIOM, TIOYEPBOHIHHSM, HaOPAKOM 06N, cBepOEKOM.

imu

OKpiM yTBOpEHHs iHTiOiTOpIB Yy HiTeif, WO paHile He OTPUMYBAIM JIIKyBaHHs, Ta YCKIaJHCHHA
[OB’A3aHi 3 KaTeTepU3ali€lo, BiACYTHI BIKOBI BiAMIHHOCTI B OOTYHMX peaKuisx, AKi Oy Bi/I3HaYeHi
B KJIHIUHHUX JIOCTIDKEHHIX.

Togidomnenns npo nobiYHi peakyii

3BiTHIiCTH MPO MOMIMBI MOGIUHi peaxuii micad BBEACHHS 7iKapchbKOro 3aco0y Mae BakKIIMBE
sHavenHs. Lle f03BOJIsE NIPOJOBKYBATH MOHITOPUHT GanaHcy KOpMCTi/pU3HKY JiKapehKoro 3acoly.
®axisui OXOpOHM 3/I0POB' MPOCATH TMOBIIOMIIATH NPO Gyab-AKi MOXKIHMBI MOGIYHI peakilii yepes
HaI[iOHATbHY CHCTEMY 3BiTHOCTI mepepaxoBaHi B JlonaTky V.

4.9 Ilepeno3yBaHHs

BincyTHi CHMITOMH NIepe03yBaHHA peKOMOIHAHTHUM (aKTOPOM koaryssuii VIIL
5 ®PAPMAKOJIOI'TYHI BJACTUBOCTI

5.1 ®apMaKoAMHAMI4HI BJAaCTHBOCTI

dapmakoTepaneBTHIHa rpymna: aHTUreMopariuti 3aco6u: HhaKTopu 3ropTaHH: kposi VIIL. Kog ATX:
B02BDO02.

®akrop VIII/@akropa BinneGpanaa CKIazacThes 3 ABOX MOJICKYI (®akropa VIII 1 Pakropa
Bine6pania) 3 pisHAMH i3i0N0r9HUMH dynxuismu. AIBEWT mictuts pexomOiHaHTHUH DakTop

VIII sropraHHs (OKTOKOT anbda), rIiKOMpOTeiH, 110 GioIOri4HO eKBiBalEeHTHMIl TIIIKONpPOTEIHY
¢akropa VIII B JIFOJICHKIN T1J1a3Mi.

OkToKOr anb(a e TIIiKONPOTEiH, IO CKJIAZaeThCs 3 2332 aMiHOKHMCIOT 3 TNPHOIU3HOIO
MosekyssipHOIo Macoro 280k/la. Tlpu indysiiHomy BBe/ieHHI XBopoMy Ha remodinito @axrop VIII
3B’ s3yeThes 3 PakTopoM Bimtedpanna y cucTeMi KpoBoOGiry nauieHTa. AKTHBOBaHHiH PaKTop VI
i€ sk kodakTop s akTMBOBaHOro (PakTopa X, mpucKopiorodu nepeTeopeHHs dakTopa X Ha
axtupopanuil ®axtop X. AkruBoBanuii PaxTop X nepeTBOproe npotpom6iH y TpoMOiH. Ilicis iporo
TpomGiH mepeTBoproe GibporeH Ha ¢i6pun, i hopmyeTbes HiOPHHOBHH 3rYCTOK. Iemoinia A — ue
OB’ S3aHMIA 31 CTATTIO CMIAIKOBHI1 P0O371aj 3ropTaHHs KPOBIi yepes 3HM:KeHi piBHI akTHBHOCTI PakTopa
VIII, wo cnpuunHse npodysHi KpoBoTedi y cyrnobax, M’s3ax abo BHYTPIIIHIX OpraHax, sKi
BHHUMKAKOTH CIIOHTAHHO a60 B pe3y/IbTaTi BUNIaLKOBOT abo XipypriuHoi TpaBMH. Pisui ®akropa VIII
B nasMi 30LIBIIYIOTECS 32 JOTIOMOIOK 3aMiCHOT Tepanii, 3aBJKM SKiH THMYacOBO KOPETye€ThbCA
nedimut dakropa i CXUIBHICTE 10 KpOBOTEYI. :

Poszputok IHridiTopa

IMyHOT'€HHICTh AJIBEMTYy ouintoBanacs y TauieHTiB 10 paHile oTpuMyBaiH JiKyBaHHA. B xozi
KJIIHIYHUX BUIPOOYBaHb 3 AJIBEWT y 233 niteit i nopoc/uX Nawi€eHTiB [1iTh (Bikom 0-16 pokiB) i
nopocni  (sikoM crapme 16)] 3 giarHozom pakkoi remodinii A (dakrop VIII<1%) 3 momepenHim
3acTOCYBaHHSAM KOHLeHTpauii paxropy VIII=150 JHIB [UIs OPOCTMX i AiTel crapmioro Biky i >50
NHiB A HiTell <6 pOKiB, OJMH TALlieHT TPOSBHB HM3bKMH THTP imribiropa (2.4 O B
MozpikoBaHoMy aHanizi Beresna) micas 26 JHIB TpUAOMY AJIBEWT. Hacrynsi BUIpoGyBaHHs
igribitopy y 1bOro INali€HTa MICIsi BUXOLY 3 JOCHI/DKEHHs Oy/lM HeraTMBHUMH. VY BCIX
JIOCTTIPKEHHSX, Cepe/IHii BILUIMB AJIBEWT 6yB 97.0 nui npuiiomy npenapaty(ianason Big 1 1o 709)
118 TalieHTiB, fKi paHille OTPUMYBAIM JiKyBaHHs. 3araibHa 4acToTa
inri6itopa dakropa VIII (HU3bKMIA 44 BUCOKHI) CKIaae 0.4 % (F3233

ITo 3aBepiIeHHi HEKOHTPOILOBAHOTO nocikerHs 060103, 10 iz 4
He JIKYBIMCS 3 BXKOIO reModinito A (OVIII <1%) moHarkmen
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isri6itopu ®VIII: 7 (15.6%) 3a yMOBH po3pobIeHi IHTiOITOPH 3 BUCOKHM THTPOM 19 (20%) 3a ymoBH
pO3pOGIEHO HU3BKUH TUTP IHTiGITOPa, 1 3 SKMX TAKOXK KIaCU(iKYIOThCS SK TPAH3UTHUM iHri6itop.

DaKTOpH PU3HKY, TOB'A3aHi 3 PO3BUTKOM iHTiGiTOpa B JaHOMY JOCITI/DKeHH], He BKJIHYaI04H
KaBka3bKoi HalliOHAIBHOCTI, CiMEeHiHY icTOpito IHriOiTOpiB i IHTEHCHBHE JIKYBaHHS y BHCOKHX J103aX
nporsarom nepumx 20 O Y 20 pociipkyBaHuX, AKi HE MaJI¥ JKOJHOTrO 3 UUX (haKTOpIB PU3MKY HE
6yJ10 HISIKOrO PO3BUTKY iHribiTOpA.

Bynu 3i6pani aani mo Inaykuii imynnoi Tonepanthocti (IIT) y xBOpuX 3 igribiropamu. Y cy6-
NOCTIiIKeHH I 0CipKeHH s AiTed, mo paniwe He npuitvany npenapat 060103, IIT-npouenypu B 11
TAKMX TALi€HTIB OyIM 3a10KyMeHTOBaHi. PeTpocrexTuBHHH aHalmi3 Oys 3pobnenuit y 30
nocimpkennsx Ha ITI (nocnimkenns 060703), a 36ip aaHuX 10 PeecTpy 1€ BEAETHCA.

V nocnimkenni 060201 1Bi JOBrOCTPOKOBI cXeMH JiKyBaHHA MpodinakTuku 6y 3icTaBiieHi B 53
MallieHTiB, 10 paHime JHKyBamuca: PEeXKUM  J03yBaHHA  KepyBaBCi iHIMBilyaTbHOIO
apmaxokineTHKolO (B Mexax Aiamasony Bix 20 zo 80 MO daxropa VIII Ha Kr Macu Tina 3
iHTepBanamMu 72+6 roguH, n=23) 3i CTaHIapTHUM PODLTAKTHYHIAM PEKMMOM JI03YBAHHS (Bix 20 o
40 MOJKr xoxHi 48+6 romms, n=30). dapMaKOKiHETHKA KepyeThCA PEKHMOM JI03YBaHHS (Y
BigmosizHOCTI 10 opmysm) 3 MeToto miaTpumku ¢akropy VIII Ha MiHiMaibHOMY piBHI >1% Y
MDKI030BOMY iHTepBaii 72 roauHu. JlaHi 1bOro HOCHIKEHHS MOKa3yloTk, WO 1Ba npodinaKTUYHi
PEKHUMHM J103YBaHHs MOKHA TIOPIBHATH 3 TOYKH 30pY 3MEHIICHHS IIBM/IKOCTI KPOBOTEUI.

€pponeiickke MeuHe ATeHTCTBO BiIMOBHMIIOCH Bill 000B'A3KY IOJATH Pe3yJbTaTH JOCIIKEHD 3
AJIBEUT y Bcix miarpynax HeaiaTpu4HOroO HaceseHHS 3 remodiniero A (BpomkeHui aediunt
daxropa VIIT) B «Ctumymsuii Imynnoi TonepaHtHocT y naimieHTiB 3 remodiniero A (BpoKEHUH
nedirmt paxropa VIII), sxi Bupo6msim inriGitopy 10 dakropa VIII» i «iikyBaHHs Ta podinaKTuKa
KpOBOTEYi y MaiieHTis 3 reModiniero A (Bpo/ukeHuit qepiuut daxropa VII)». (JAuBuck myHKT 4.2
iHhopMallis 11 3aCTOCYBaHHA Y Teiarpii)

5.2 ®apmMaKoKiHeTHYHI BJIACTHBOCTI

Bei dapmakokineTHuHi nocrimkerHs 6ynu nposeseni 3 AIIBEWT y xopux, mo paHiIe JiKyBajlucs
BiiBaKKOI | oMipHOT remodinii A (moyaTkopuii piensb paxropa VIII <2%). Amnaiis 3paskiB Mjaa3Mu
6yB MpoBe/IeHMi B LIEHTpalbHil n1abopaTopil 32 J0MOMOTo0 OJTHOPiBHEBOI'O aHAi3Yy.

B saranbHoMy 195 mauieHTis 3 roctpoio remodimiero A (mouatkoBui piBeHb akTOpa VIII<1%)
Hajati papMaKOKiHeTHUHi napaMeTpu, sKi GyTH BKIoYeH] npu HaGopi JaHNX aHaJi3y BiANOBIHO
710 poToKoy hapmakokiHeTrky. Kateropii nporo ananisy s airei (sia 1 micsns 10 < 2 pokiB),
niteii (Big 2 1o <5 poxie), aiTeit cTapiworo eiky (Bia 3 1o <12 pokie), nianiTkis (Bin 12 10 <1 8 pokiB)
i nopocimx (18 pokis i cTapie) Gyan BAKOPUCTaHI A71s y3araJbHEHHS napameTpiB papMaKOKiHETUKH
, ¢ Bik OyB BU3HaueHHii K BIK HA MOMEHT iHQy3il.

Ta6auus 3 3BexeHHi Jani papMaKOKiHETHYHHX NapaMeTpiB AJIBEMT y Bikosiii rpyni 3
TsKK010 hopMoto remodiii A (mouaTkosuii pisensb gakropa VIII <1%)

[TapameTp (cepeaHe Horonapomkeni | [itn Hiti ITimiTku Jlopocni
3Ha4YeHHSAECTaHJapTHE (n=35) (n=30) | crapworo Biky | (n=33) (n=109)
BIJIXMJICHHS) (n=18)
Bebvoro AUC 13621+ 1180.0 £ | 1506.6 £530.0 | 1317.1 15385 &
(MO * roa /an) 311.8 432.7 438.6 519.1
CkopuropaHe 22+0.6 1.8+0.4 2.0£0.5 2.1+0.6 22+0.6
[HKpeMeHTalbHe
BignoeneHHs npH Crmax
(MO/nn B MO/kr)a
[epion HaniBpo3namy 9.0£1.5 9.6 1.7 11.8 3.8
(ron)
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MaxkcumaiibHa 110.5 90.8 £ 100.5 £25.6 107.6 = 1113+
KOHIIEHTpallis M1a3mMu 30.2 19.1 27.6 27.1
[Ticas indysii (M/w1)

CepeHii 4ac XUTTS 11.0+2.8 12.0 & 15.1+4.7 15050 | 1l6.2+6.1
(ron) 2.7

O6¢sr 0.4+0.1 0.5+0.1 0.8 =02 0.6+0.2 05+0.2

po3noaity y

CtabinpHOMY CTaHi

(mn/kr)

Knipence (ma / kr * 3.9+09 48=+1.5 3.8+1.5 41+1.0 3.6x1.2

rop)
2 O6uncmoeTbest SIK (Cmax — 6a30Bui pisens ¢pakropy VIII), posainennit Ha no3y B MO / kr, i€ Cmax
€ MaKCUMaJIbHUM Tichgindy3iiaum 3Ha4eHHaM pakropa VIIIL

Besneka i remocrariuna edextusHicts AJIBEMT B nemiarpuuniil momyssuii ananoriya uum
IOKA3HMKaM Y IOpOC/HUX naiuieHTiB. CKOpHUroBaHe BiJHOBJIEHHS i KiHUEBHH Nepio/ HalliBBUBE/ICHHS
(ty,) Gyu pubmm3HO Ha 20% HUKIMMH B MOJOJIIMX JiTeH (MEHIIE HiX 6 POKIB), HDK Y 10OPOCIHUX,
1110 MOKe GyTH 06YMOBJIEHO YaCTKOBO BiZIOMUM 301TbIIEHHAM 00CATY IJIa3MH Ha KiJIorpam Baru Tia
B MOJIOZILIMX Malli€HTIB.

dapMaKOKiHeTHYHi JaHi naiienTis, wo nikysamuca AJIIBEWMTom na nanuii yac BiacyTHi.
5.3 JlokJiniyHi JaHi npo 0e3nexky

JlokniHiyHi JaHi He mMoKa3aau ocoOIMBOI HeOe3NeKH Uil JIFOIUHU, 3aCHOBAaHI Ha BHBYEHHI
(hapmakosoriuHoi Ge3neku, TOKCUKOJIOTii FOCTPHMX CTaHiB, TOKCHYHOCTI MOBTOPHUX 7103, JTOKATLHOT
TOKCUYHOCTI 1 TeHOTOKCUYHOCTI.

6 PAPMAKOJIOI'TYHI OCOBJIMBOCTI

6.1 Cuncok JONOMIKHHX Pe4OBHH

[Toporok:
Masiton

Harpito xnopuzg
[Nctuaun

Tperanosa

Kanpuiro xaopua
Tpomeramon

[Tonicop6at 80
[nyraTioH (BiAHOBIEHUH)

PozunHHUK:
CrepuitizoBaHa Boza Julsl iH'eKLif

6.2 HecymicHicTb

IIpy BiACYTHOCTI JaHUX IIOJO CYMICHOCTI, el JiKapchKuii 3aci6 He MOXKHA 3MilllyBaTH 3 IHIIMMH
JiKapchbKUMH 3ac00aMHu.

6.3 Tepmin npuAATHOCTI
2 pOKH.

ITicns po3BeleHHsA 3 MIiKpoGioMOriyHOI TOUKM 30py, NpenapaTr MOBMHEH OyTH MK
HeraiiHo. IlpoTe, Gyla NpoJEeMOHCTpoBaHA XiMiuHa Ta QisuuHa crabinbHicTs PHEHH- Bl
VIIAKOBKHM TPOTATOM 3 TOAMH npu Temnepatypi 25 °C.
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HpomréM TepMiHy NpuAaTHOCTI Npy 30epiranni, mpenapaT Mmoxe 30epiraTvcsi NMpH KiMHaTHI#H
Temnepatypi (10 25°C) HpOTAroM OJIHOTO Mepiofy, WO He NEePEeBUIIYE 6 Micsig. 1o 3aBepIeHHIO 6
MicsuiB 36epiraHHs Npu KiMHATHiH Temneparypi nopuHeH GyTu BKasaHui Ha KapTOHHIi YIIaKOBIIi.
IIpenapar He MOXKHA IOBEPTATH /IO XOJIOUILHUKA 3HOBY.

6.4 Oco6.HBi 3an0012KHI 3aX0/1H /151 30epiraHHsi

36epiraru B xonoguibHUKY (2 °C — 8 °C).

He 3amopoxyBaTy.

AJIBEWT 3 BAKCJIDKEKT II npucrocyBatmsm: 30epiratu ¢hakoH npenapary B 30BHIIIHIN KOpoOIL1,
100 3aXKUCTUTH BiJ CBiTIa

AJIBEUWT 3 BAKCJDKEKT III cuctemoro: 30epiratu 3anakoBaHuil Gmictep B 30BHILIHINA KOpoOIi,
106 3aXMCTUTH BiJl CBITIA

VMoBH 36epiradss miciist po3BeAeHHs B, B po3/ii 6.3.

6.5 Ilpupoaa Ta BMICT yIaKOBKH

OjiHa YIIaKOBKa MiCTUTB (JIaKOH 3 IIOPOILIKOM, 5 MJT po34MHHHMKa Y (iakoHi (oGuasa 3i ckiia tuny 1,
3aKpHTi TyMOBHMHM NPoGKaMu 3 XJI0pGyTHiIKaydyKy. [Ipenapat npeacTaBieHui B OJHiH 3 HACTYTIHUX
KOHirypamuii:

- AJIBEMT 3 BAKCJDKEKT Il npucTocyBaHHAM: KOKHA YNaKOBKa MIiCTHTH (JakoH 3
MOpomKoM, (IaKoH, IO MICTHTB 5 MJ PO3YMHHMKA i NpPUCTPIN  UId  PO3YMHEHHS
BAKCJDKEKT II

- AJIBEUT 3 BAKCJDKEKT III cucTemMOr0: KOXKHA YIaKOBKa MiCTUTh TOTOBI 10 BUKOPUCTaHHA
BAKCJDKEKT II cuctemu B 3amakoBaHoMy OuicTepi ((prakoH mopowky i ¢;akoH, o
MIiCTHTB 5 MJI pO3UMHHHKA, TI0NEPEAHbO 3i0paHuii 3 CHCTEMOIO JUIS PO3BE/ICHHS).

6.6 Ocob6.1uBi 3an00DKHI 3aX0/1H ISt YTHI3aNiT Ta iHIIMX podiT
AJIBEWT npusHaveHuit [uis BHYTPIIIHBOBEHHOTO BBEICHHS ITiC/I PO3BEICHHA NPENapary.

Po3Be/ieHHil pPO3UMH MOBMHEH OyTH OLIHEHHMH Bi3yalbHO Ha BiICYTHICTb TBEPAMX YAaCTHHOK i/abo
3HeOapBJIEHHS.

ITic/s pozReIeHHs PO3UIMH TIORMHEH OYTH YMCTUM, Ge30apBHIM | BUTbHHIA Bill CTOPOHHIX JIOMilIOK.
- Jlist BBEIeHHA HEOOXIIHO 3aCTOCOBYBATH HAKOHEUHHUK LITPHIIA.

- BHKOPUCTATH MPOTATOM TPbOX T'OJMH IIC/s PO3BEACHHS.

- He 0X0710/KyBaTH Tpenapar Mmicjs po3BeIeHHS.

- By1b-sKMii HEBUKOPHMCTAHUIA TIpenapar abo cMiTTs TpeGa 3HUIIUTH BiANOBIAHO 10 MiCUEBUX
BHMOT.

Poseenenns 3 npuctpoeM BAKCJDKEKT 11

- Jlnst po3BelleHHs BUKOPUCTOBYIOTh TUIBKM CTEPHIIi30BaHY BOMY JUIA iH’ €KUM, B yIakoBLUI
nepeabayeHo NPUCTPIM 11 PO3BEACHHS.

- He Buxopucropypatu npuctpiii BAKCJDKEKT II, sikio crepusibHuii 6ap’ep cucrema abo
VIIaKOBKa MOLIKOKeHI abo € iHIi CTOPOHHI 1edeKTH.

- TloTpi6HO AOTPUMYBATHCh ITPABHII ACCIITUKH.

'-_/4’4 \/ ;;,
1. Slkmo npenapaT 30epiraBcsi B XOJOIUIBHUKY, BisbMiTh AJIBE 0Jo f i
% i . e/ % 4 ]
PO34YMHHUAKOM 3 XOJIOJAMJIbHUKA i HeXall BOHM JIOCATHYTb KIMHY
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(6mm3pko 15 °C 125 °C).

2. PerenbHO BUMHHTE PYKH 3 MUJIOM 1 TEIIOK BOJOKO.

Bunanite kpumeuky 3 GprakoHiB 3 TOPOLIKOM Ta PO3UMHHHUKOM.

4. Oumctite npoOKU 3a JONOMOrOK TaMmmoHiB 3i cnupToM. IloctaBTe nakoHm Ha miacky
TIOBEPXHIO.

5. 3HimiTh 3axucHe MOKpUTTs 3 ynakoBku npuctocyBaHHs BAKCJUKEKT II, ne Topkaro4yuch
BMicTy ynakoBku (Mai. a). He Buiimaiire BAKCJDKEKTII 3 ynakoBku.

6. IlepeBepHiTh yNmakoBKYy i BCTaBTe MpPO30pHil IIIACTHUKOBMI 3ybenb y mpobKy ¢rakona 3
PO3YMHHUKOM. BispMiTh ymakoeky 3a kpait i 3HiMiTh ii 3 BAKCJDKEKT II (man. b). He
BujasiiiTe cunil koenadoxk 3 BAKCJDKEKT 1L

7. JInst po3BejieHHs BUKOPUCTOBYIOTh TiJIbKM CTEPHJIbHY BOAY IS iH'€KUiM i MPUCTpid a1
po3BesieHHsl, 1m0 npejcraBiaeHuit B ymakosui. IlepesepHite cuctemy 3 BAKCJDKEKT II,
NpUEIHAHOrO O (JIakoHY 3 PO3UYMHHMKOM TaK, W00 . (IakoH ONMHMBCS Hajl
NpUCTOCYBaHHAM. BceTaBTe Oinumii miacTUKoBUil 3y6enpb y mpoOKy ¢akoHa 3 npenapaToM
AJIBEVT. Bakyym BTArHe pO34MHHHK Y 1akoH 3 npenapatrom AJIBEUT (man. c).

8. ObGepexHO MepeMmimiaiiTe 10 MOBHOTO PO3UMHEHHs Mpemnapary. BresHiThes, 110 AJIBEWUT
PO3YMHMBCS MMOBHICTIO, iHAKIIIEe aKTHMBHA PEYOBHHA He Mpoiijie Yepe3 (GinbTp NPUCTOCYBaHHS.
ITpenapar mWBHIKO PO3UMHSIETHCS (3BUYAMHO MeHILE, HiK 3a 1 xBuiuny). Ilicnsa po3peneHns
PO3YMH MOBMHEH OYTH YHCTUM, IPO3OPHM 1 BUIBHHH BiJl CTOPOHHIX JOMIIIOK.

(U%)

Mau. a Maa. b Maua. C

Poseenenns i3 cucremoro BAKCJIDKEKT 111

- He 3actocoByBaTH, SIKIIIO KpUIIIKa Ha G1icTepi HE repMETHYHA.

1. Slxmo nperapart 36epiraBcst B XOJIOMIBHUKY, Bi3bMiTh AJIBEWUT nopomok i diakonu 3
PO3YMHHHMKOM 3 XOJIOANJIPHUKA | HeXall BOHM JOCATHYTh KIMHATHOT TeMnepaTtypu ( 61M3bKO
1571 257).

2. PeTenbHO BUMMIATE PYKH 3 MUJIOM i TEIIJIOK BOJAOIO.

3. Bigkpusatu AJIBEMT muisaxom BiakpydyBanHs Kpuiukd. Butarnite BAKCJDKEKT III 3
oiictepa.

4. TlocraBte AJIBEMT Ha niocKy MoBepXHIO 3 aMmmy/ol0 po3urHHuKa (Man 1). ®nakonu 3
PO3YMHHMKOM MarTh CHHIO CTpiuky. He BizpuBaliTe CHHIM KOBNA4oK, JAOKH He Oynete
npoiH¢opMOBaHi 10 KiHUA.

5. Omnolo pykoro Tpumatoun AJIBEMT B cucremi BAKCJDKEKT III, MiHO HaTHCHITH Ha
¢aKoH pO3YMHHMKA 3 IHIIOTo OOKY /10 THUX Mip, MOKHU CUCTEMA MOBHICTIO He 3pyHHYEThCH, |
POUMHHMK cTikatnme y ¢nakon 3 AJIBEUT (Man. 2). He HaxundiiTe cHCTeMY MOKM
nepejaya He Oy/e 3aBepILIEHOIO.

6. IlepekoHaiiTech, 1O Nepejaya po3YMHHUKA 3aBeplueHa. OOepeKHO MOKPYTH, MOKH BCs
pEeYOBMHA HE pO3YMHMTbCA. IlepekoHaiitech, mo nopomok AJIBEUT mopnicTio
PO3YMHSETHCS, B IHIIOMY BMIAAKy HE BECh PO3UYMHEHMH po34MH Oyae NMpOXOOUTH Yepes
dineTp npuctpoto. [Ipenapar WBUAKO pO3UMHAETBCA (4K ITPABUIIO, MEHII HiXK 3a XBUIIMHY)

K

L epal 3
13@1?@:1 § \\\

[Ticns po3BeieHHs pO3YHH MOBUHEH OYTH YUCTUM, IPO30PHUM 1 BIJIbHUM BiJl CTOPOHH}
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3acTocyBaHHS

JoTpumyiTech MpaBuil aceTHKY

Jlikapcbki 3aco0M Uil MapeHTepalbHOro 3aCTOCYBaHHs, TOBHMHHI MNEpeBipATHCh Ha HasBHICThH
TBEp/IMX 4YacTOYOK, Oe3nocepeiHbO, 1O BUKOPUCTAHHSA, AKIIO 1€ JO3BOJIAE PO3YMH 1 KOHTEHHED.
[ToBuHEH 3aCTOCOBYBATUCH TUILKH MPO30pHii 1 Ge30apBHUI PO3UHH.

1. Binkpuii cuniit koBnayok 3 BAKC/DKEKT II/ BAKCJDKEKT I11. He nadupaiite noBiTpsi y
mmpuu. [puennaiite mmpun 10 BAKCJDKEKT I1// BAKCJDKEKT I11.

2. TlepeBepHiTh cuctemy (¢1akoH 3 KOHLIIEHTpATOM Mae OyTH 3Bepxy). HabepiTh KoHIIEHTpaT Y

IUTPULL, TIOBUIBHO NOTSATHYBIUX OPLIEHb. '

Bin’ennaiite mmpu.

4. IlpuenHaiTe METENUK TOJKM 0 IINpHua. BBeaiTs BHYTpillHbOBEHHO. [Ipenapar MoxHa
BBOJIUTH 31 mBHUAKICTIO He Oinmpme 10 ma 3a xBmimHY. [lepen Ta mijg dac BBeIEeHHS
npenapary AJIBEUT Tpe6a BuMiproBaTH 4acTOTy Tysbcy. IIOBMHHO cTaTHcs CYTTEBe
MiZBUIIEHHs YacTOTH MYJIbCy, IO 3BMYAHO IIBMJKO MMHAE NPU 3HMKEHHI HIBHAKOCTI
BBE/ICHHS a00 TUMYacOBOMY nepepuBaHHi iH ekuil (auBuck ITyHKT 4.4 i 4.8).

7. BJIACHUK PEECTPAIIIITHOI O MOCBITYEHHS

Bbakcrep AT
InnycrpimTpacce 67
A-1221 Binens

AgcTpia

(O8]

8. HOMEP PEECTPAUINHOI'O IIOCBIYEHHS (b)

EU/1/03/271/001
EU/1/03/271/011

9. JATA IMEPIIOI PEECTPAIIILL / TIEPEPEE€CTPAIIILL
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ADVATE 3000 IU powder and solvent for solution for injection.

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each vial contains nominally 3000 [U human coagulation factor VIII (rDNA), octocog alfa. ADVATE
contains approximately 600 IU per ml of human coagulation factor VIII (rDNA), octocog alfa after
reconstitution.

The potency (International Units) is determined using the European Pharmacopoeia chromogenic
assay. The specific activity of ADVATE is approximately 4,000-10,000 IU/mg protein.

Octocog alfa (human coagulation factor VIII (rDNA)) is a purified protein that has 2332 amino acids.
It is produced by recombinant DNA technology in Chinese hamster ovary (CHO) cells. Prepared
without the addition of any (exogenous) human- or animal-derived protein in the cell culture process,
purification or final formulation.

Excipients with known effect:
0.45 mmol sodium (10 mg) per vial.

For the full list of excipients, see section 6.1.

3 PHARMACEUTICAL FORM
Powder and solvent for solution for injection.
Powder: White to off-white friable powder.
Solvent: Clear and colourless solution.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Treatment and prophylaxis of bleeding in patients with haemophilia A (congenital factor VIII
deficiency). ADVATE is indicated in all age groups.

4.2  Posology and method of administration

Treatment should be initiated under the supervision of a physician experienced in the treatment of
haemophilia and with resuscitation support immediately available in case of anaphylaxis.

Posology
The dose and duration of the substitution therapy depend on the severity of the factor VIII deficiency,

on the location and extent of the bleeding and on the patient’s clinical condition.

The number of units of factor VIII is expressed in International Units (IU), which are related to the
WHO standard for factor VIII products. Factor VIII activity in plasma is expressed either as a
percentage (relative to normal human plasma) or in IUs (relative to the international standard for
factor VIII in plasma).

One International Unit (IU) of factor VIII activity is equivalent to that quantity of factor VIII in one ml
of normal human plasma.
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On demand treatment

The calculation of the required dose of factor VIII is based on the empirical finding that 1 IU factor
VIII per kg body weight raises the plasma factor VIII activity by 2 IU/dl. The required dose is
determined using the following formula:

Required units (IU) = body weight (kg) x desired factor VIII rise (%) x 0.5 ‘

In case of the following haemorrhagic events, the factor VIII activity should not fall below the given
plasma activity level (in % of normal or IU/dl) in the corresponding period. The following table 1 can
be used to guide dosing in bleeding episodes and surgery:

Table 1 Guide for dosing in bleeding episodes and surgery

Degree of haemorrhage/type Factor VIII level Frequency of doses (hours)/duration
of surgical procedure required (% or IU/dl) | of therapy (days)

Haemorrhage

Early haemarthrosis, muscle 20 —40 Repeat injections every 12 to 24 hours
bleeding or oral bleeding. (8 to 24 hours for patients under the age

of 6) for at least 1 day, until the
bleeding episode, as indicated by pain,
is resolved or healing is achieved.

More extensive haemarthrosis, 30 -60 Repeat injections every 12 to 24 hours
muscle bleeding or haematoma. (8 to 24 hours for patients under the age
of 6) for 3 — 4 days or more until pain
and acute disability are resolved.

Life threatening haemorrhages. | 60 — 100 Repeat injections every 8 to 24 hours
(6 to 12 hours for patients under the age
of 6) until threat is resolved.

Surgery
Minor 30 -60 Every 24 hours (12 to 24 hours for
Including tooth extraction. patients under the age of 6), at

least 1 day, until healing is achieved.
Major 80 - 100 Repeat injections every 8 to 24 hours

(pre- and postoperative) | (6 to 24 hours for patients under the age
of 6) until adequate wound healing, then
continue therapy for at least

another 7 days to maintain a factor VIII

activity of 30% to 60% (IU/dl).

The dose and frequency of administration should be adapted to the clinical response in the individual
case. Under certain circumstances (e.g. presence of a low-titre inhibitor), doses larger than those
calculated using the formula may be necessary.

During the course of treatment, appropriate determination of plasma factor VIII levels is advised to
guide the dose to be administered and the frequency of repeated injections. In the case of major
surgical interventions in particular, precise monitoring of the substitution therapy by means of plasma
factor VIII activity assay is indispensable. Individual patients may vary in their response to factor
VIII, achieving different levels of in vivo recovery and demonstrating different half-lives.

Prophylaxis
For long-term prophylaxis against bleeding in patients with severe haemophilia A, the us
are 20 to 40 IU of factor VIII per kg body weight at intervals of 2 to 3 days.
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Paediatric population

For on demand treatment dosing in paediatric patients (0 to 18 years of age) does not differ from adult
patients. In patients under the age of 6, doses of 20 to 50 IU of factor VIII per kg body weight 3 to 4
times weekly are recommended for prophylactic therapy.

Method of administration
ADVATE should be administered via the intravenous route. In case of administration by a non health
care professional appropriate training is needed.

The rate of administration should be determined to ensure the comfort of the patient up to a maximum
of 10 ml/min.

After reconstitution, the solution is clear, colourless, free from foreign particles and has a pH
of 6.7 to 7.3.

For instructions on reconstitution of the medicinal product before administration, see section 6.6.
4.3 Contraindications

Hypersensitivity to the active substance or to any of the excipients listed in section 6.1 or to mouse or
hamster proteins.

4.4 Special warnings and precautions for use

Hypersensitivity
Allergic type hypersensitivity reactions, including anaphylaxis, have been reported with ADVATE.

The product contains traces of mouse and hamster proteins. If symptoms of hypersensitivity occur,
patients should be advised to discontinue use of the product immediately and contact their physician.
Patients should be informed of the early signs of hypersensitivity reactions including hives,
generalised urticaria, tightness of the chest, wheezing, hypotension and anaphylaxis.

In case of shock, standard medical treatment for shock should be implemented.

Inhibitors

The formation of neutralising antibodies (inhibitors) against factor VIII is a known complication in the
management of individuals with haemophilia A. These inhibitors are usually IgG immunoglobulins
directed against the factor VIII procoagulant activity, which are quantified in Bethesda Units (BU) per
ml of plasma using the modified assay. In patients who develop inhibitors to factor VIII, the condition
may manifest itself as an insufficient clinical response. In such cases, it is recommended that a
specialised haemophilia centre be contacted. The risk of developing inhibitors is correlated to the
extent of exposure to factor VIII, the risk being highest within the first 20 exposure days, and to other
genetic and environmental factors. Rarely, inhibitors may develop after the first 100 exposure days.

Cases of recurrent inhibitor (low titre) have been observed after switching from one factor VIII
product to another in previously treated patients with more than 100 exposure days who have a
previous history of inhibitor development. Therefore, it is recommended to monitor all patients
carefully for inhibitor occurrence following any product switch.

In general, all patients treated with coagulation factor VIII should be carefully monitored for the
development of inhibitors by appropriate clinical observations and laboratory tests. If the expected
factor VIII activity plasma levels are not attained, or if bleeding is not controlled with an appropriate
dose, testing for factor VIII inhibitor presence should be performed. In patients with high levels of
inhibitor, factor VIII substitution therapy may not be effective and other therapeutic options should be
considered. The management of such patients should be directed by physicians with experience in the
care of patients with haemophilia and factor VIII inhibitors.
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Catheter-related complications in treatment

If central venous access device (CVAD) is required, risk of CVAD-related complications including
local infections, bacteremia and catheter site thrombosis should be considered.

Excipient related considerations
After reconstitution this medicinal product contains 0.45 mmol sodium (10 mg) per vial. To be taken
into consideration by patients on a controlled sodium diet.

It is strongly recommended that every time ADVATE is administered to a patient, the name and batch
number of the product are recorded in order to maintain a link between the patient and the batch of the
medicinal product.

Paediatric population:
The listed warnings and precautions apply to both adults and children.

4.5 Interaction with other medicinal products and other forms of interaction

No interaction studies have been performed with ADVATE.

4.6  Fertility, pregnancy and lactation

Animal reproduction studies have not been conducted with factor VIII. Based on the rare occurrence
of haemophilia A in women, experience regarding the use of factor VIII during pregnancy and
breast-feeding is not available. Therefore, factor VIII should be used during pregnancy and breast-
feeding only if clearly indicated.

4.7  Effects on ability to drive and use machines

ADVATE has no influence on the ability to drive and use machines.

4.8 Undesirable effects

Summary of the safety profile

Clinical studies with ADVATE included 418 subjects with at least one exposure to ADVATE

reporting in total 93 adverse drug reactions (ADRs). The ADRs that occurred in the highest frequency
were development of neutralising antibodies to factor VIII (inhibitors), headache and fever.

Hypersensitivity or allergic reactions (which may include angioedema, burning and stinging at the
infusion site, chills, flushing, generalised urticaria, headache, hives, hypotension, lethargy, nausea,
restlessness, tachycardia, tightness of the chest, tingling, vomiting, wheezing) have been observed
rarely and may in some cases progress to severe anaphylaxis (including shock).

Development of antibodies to mouse and/or hamster protein with related hypersensitivity reactions
may be observed.

Patients with haemophilia A may develop neutralising antibodies (inhibitors) to factor VIIL If such
inhibitors occur, the condition will manifest itself as an insufficient clinical response. In such cases, it
is recommended that a specialised haemophilia centre be contacted.

Tabulated summary of adverse reactions

The following table 2 provides the frequency of adverse drug reactions in clinical trials and from
spontaneous reporting. The table is according to the MedDRA system organ classification (SOC and
Preferred Term Level).
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Frequency categories are defined according to the following convention: very common (= 1/10),
common (> 1/100 to < 1/10), uncommon (> 1/1,000 to < 1/100), rare (= 1/10,000 to < 1/1,000), very
rare (< 1/10,000), not known (cannot be estimated from the available data). Within each frequency
grouping, undesirable effects are presented in order of decreasing seriousness.

Table 2 Frequency of adverse drug reactions (ADRs) in clinical trials and from spontaneous reports

MedDRA Standard System Organ Class Adverse reaction Frequency”
Infections and infestations Influenza Uncommon
Laryngitis Uncommon
Blood and lymphatic system disorders Factor VIII inhibition® Common
Lymphangitis Uncommon
Immune system disorders Anaphylactic reaction Not known
Hypersensitivity® Not known
Nervous system disorders Headache Common
Dizziness Uncommon
Memory impairment Uncommon
Syncope Uncommon
Tremor Uncommon
Migraine Uncommon
Dysgeusia Uncommon
Eye disorders Eye inflammation Uncommon
Cardiac disorders Palpitations Uncommon
Vascular disorders Haematoma Uncommon
Hot flush Uncommon
Pallor Uncommon
Respiratory, thoracic and mediastinal Dyspnoea Uncommon
disorders
Gastrointestinal disorders Diarrhoea Uncommon
Abdominal pain upper Uncommon
Nausea Uncommon
Vomiting Uncommon
Skin and subcutaneous tissue disorders Pruritus Uncommon
Rash Uncommon
Hyperhidrosis Uncommon
Urticaria Uncommon
General disorders and administration site Pyrexia Common
conditions Peripheral oedema Uncommon
Chest pain Uncommon
Chest discomfort Uncommon
Chills Uncommon
Feeling abnormal Uncommon
Vessel puncture site haematoma Uncommon
Fatigue Not known
Injection site reaction Not known
Malaise Not known
[nvestigations Monocyte Count increased Uncommon
Coagulation factor VIII level decreased” Uncommon
Haematocrit decreased Uncommon
Laboratory test abnormal Uncommon
Injury, poisoning and procedural Post procedural complication Uncommon
complications Post procedural haemorrhage Uncommon
Procedural site reaction Uncommon

a) Calculated based on total number of patients who received ADVATE (418).

b)  The unexpected decrease in coagulation factor VIII levels occurred in one patient during
continuous infusion of ADVATE following surgery (postoperative days 10-14). Haemogfasis

c) ADR explained in the section below.
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Description of selected adverse reactions

Inhibitor Development

Inhibitor development in previously treated patients (PTPs) and in previously untreated patients
(PUPs) has been reported. For details refer to sections 5.1 (Pharmacological properties) and 4.4
(Special warnings and precautions for use).

ADRs specific to residues from the manufacturing process

Of the 229 treated patients who were assessed for antibodies to Chinese hamster ovary (CHO) cell
protein, 3 showed a statistically significant upward trend in titres, 4 displayed sustained peaks or
transient spikes and one patient had both but no clinical symptoms. Of the 229 treated patients who
were assessed for antibodies to murine IgG, 10 showed a statistically significant upward

trend, 2 displayed a sustained peak or transient spike and one patient had both. Four of these patients
reported isolated events of urticaria, pruritus, rash, and slightly elevated eosinophil counts amongst
repeated exposures to the study product.

Hypersensitivity
Allergic type reactions include anaphylaxis and have been manifested by dizziness, paresthesias, rash,

flushing, face swelling, urticaria, and pruritus.

Paediatric population
Other than the development of inhibitors in previously untreated paediatric patients (PUPs), and
catheter-related complications, no age-specific differences in ADRs were noted in the clinical studies.

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It
allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected adverse reactions via the national reporting system

listed in Appendix V.

4.9 Overdose

No symptoms of overdose with recombinant coagulation factor VIII have been reported.

S PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties
Pharmacotherapeutic group: antihaemorrhagics, blood coagulation factor VIII. ATC code: B02BD02.

The factor VIII/von Willebrand Factor complex consists of two molecules (factor VIII and von
Willebrand Factor) with different physiological functions. ADVATE contains recombinant
coagulation factor VIII (octocog alfa), a glycoprotein that is biologically equivalent to the factor VIII
glycoprotein found in human plasma.

Octocog alfa is a glycoprotein consisting of 2332 amino acids with an approximate molecular mass

of 280 kD. When infused into a haemophilia patient, octocog alfa binds to endogenous von Willebrand
Factor in the patient’s circulation. Activated factor VIII acts as a Cofactor for activated Factor IX,
accelerating the conversion of Factor X to activated Factor X. Activated Factor X converts
prothrombin to thrombin. Thrombin then converts fibrinogen into fibrin and a clot can be formed.
Haemophilia A is a sex-linked hereditary disorder of blood coagulation due to decreased levels of
factor VIII activity and results in profuse bleeding into joints, muscles or internal organs, eit
spontaneously or as a result of accidental or surgical trauma. The plasma levels of factor V
increased by replacement therapy, thereby enabling a temporary correction of the
deficiency and correction of the bleeding tendency.
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Inhibitor Development

The immunogenicity of ADVATE was evaluated in previously treated patients. During clinical trials
with ADVATE in 233 paediatric and adult patients [paediatric patients (age 0 —16 years) and adult
patients (age over 16 years)] diagnosed with severe haemophilia A (factor VIII < 1%), with previous
exposure to factor VIII concentrates > 150 days for adults and older children and > 50 days for
children < 6 years of age, one patient developed a low-titre inhibitor (2.4 BU in the modified Bethesda
assay) after 26 exposure days to ADVATE. Follow-up inhibitor tests in this patient after withdrawal
from the study were negative. Across all studies, median exposure to ADVATE was 97.0 exposure
days per subject (range 1 to 709) for previously treated patients. The overall incidence of any factor
VIII inhibitor development (low or high) was 0.4% (1 of 233

In the completed uncontrolled study 060103, 16 out of 45 (35.6%) of previously untreated patients
with severe haemophilia A (FVIII < 1%) and at least 25 EDs to FVIII developed FVIII inhibitors: 7
(15.6%) subjects developed high-titre inhibitors and 9 (20%) subjects developed low-titre inhibitors, 1
of which was also classified as a transient inhibitor.

Risk factors related to inhibitor development in this study included non-Caucasian ethnicity, family
history of inhibitors and intensive treatment at high dose within the first 20 EDs. In the 20 subjects
who had none of these risk factors there was no inhibitor development.

Data on Immune Tolerance Induction (ITI) in patients with inhibitors have been collected. Within a
sub-study of PUP-study 060103, ITI-treatments in 11 PUPs were documented. Retrospective chart
review was done for 30 subjects on ITI (study 060703) and collection of Registry data is on-going.

In study 060201 two long-term prophylaxis treatment schemes have been compared in 53 PTPs: an
individualized pharmacokinetic guided dosing regimen (within a range of 20 to 80 IU of factor VIII
per kg body weight at intervals of 72 + 6 hours, n=23) with a standard prophylactic dosing regimen

(20 to 40 TU/kg every 48 +6 hours, n=30). The pharmacokinetic guided dosing regimen (according to a
specific formula) was targeted to maintain factor VIII trough levels > 1% at the inter-dosing interval of
72 hours. The data from this study demonstrate that the two prophylactic dosing regimens are
comparable in terms of reduction of bleeding rate.

The European Medicines Agency has waived the obligation to submit the results of studies with
ADVATE in all subsets of the paediatric population in haemophilia A (congenital factor VIII
deficiency) in "Immune Tolerance Induction (ITI) in patients with haemophilia A (congenital factor
VIII deficiency) who have developed inhibitors to factor VIII" and "treatment and prophylaxis of
bleeding in patients with haemophilia A (congenital factor VIII deficiency)". (see section 4.2 for
information on paediatric use).

5.2 Pharmacokinetic properties

All pharmacokinetic studies with ADVATE were conducted in previously treated patients with severe
to moderately severe haemophilia A (baseline factor VIII <2%). The analysis of plasma samples was
conducted in a central laboratory using a one-stage clotting assay.

A total of 195 subjects with severe haemophilia A (baseline factor VIII < 1%) provided PK parameters
that were included in the Per-Protocol PK analysis set. Categories of these analyses for infants (1
month to <2 years of age), children (2 to <5 years of age), older children (5 to <12 years of age),
adolescents (12 to <18 years of age), and adults (18 years of age and older) were used to summarize
PK parameters, where age was defined as age at time of PK infusion.

Table 3 Summary of Pharmacokinetic Parameters of ADVATE per Age Group with severe haemophilia A
(baseline factor VIII < 1%)
Parameter (mean = Infants Children Older Children Adolescents Adu
standard deviation) (n=5) (n=30) (n=18) (n=33)
Total AUC 1362.1 = 1180.0 = 1506.6 = 530.0 | 1317.1 £438,
(IU* h/dl) 311.8 432.7 /V
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Table 3 Summary of Pharmacokinetic Parameters of ADVATE per Age Group with severe haemophilia A
(baseline factor VIII < 1%)

Parameter (mean = Infants Children Older Children Adolescents Adults
standard deviation) (n=5) (n=30) (n=18) (n=33) (n=109)
Adjusted 22+ 0.6 1.8+04 20+0.5 2.1+0.6 22+0.6
Incremental

Recovery at Cmax

(IU/dL per IU/kg)*

Half-life (h) 9.0+1.5 9.6+1.7 11.8+3.8 12,1532 12.9+43
Maximum Plasma 1105 90.8 + 19.1 100.5+25.6 107.6 £ 27.6 111 3271
Concentration Post 30.2

Infusion (1U/dl)

Mean Residence 11.0+2.8 12.0+£2.7 15.1+4.7 15.0:£:5.0 16.2+6.1
Time (h)

Volume of 04+0.1 0.5+0.1 0.5+0.2 0.6+0.2 0.5+0.2
Distribution at

Steady State (dl/kg)

Clearance (ml/kg*h) 39+0.9 48=+1.5 3.8+1.5 41+1.0 36+1.2

# Calculated as (Cmax - baseline Factor VIII) divided by the dose in IU/kg, where Cmax is the maximal post-
infusion Factor VIII measurement.

The safety and haemostatic efficacy of ADVATE in the paediatric.population are similar to that of
adult patients. Adjusted recovery and terminal half-life (t,.) was approximately 20% lower in young
children (less than 6 years of age) than in adults, which may be due in part to the known higher plasma
volume per kilogram body weight in younger patients.

Pharmacokinetic data with ADVATE on previously untreated patients are currently not available.

5.3 Preclinical safety data

Non-clinical data reveal no special hazard for humans based on studies of safety pharmacology, acute
toxicology, repeated dose toxicity, local toxicity and genotoxicity.

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Powder

Mannitol

Sodium chloride
Histidine

Trehalose

Calcium chloride
Trometamol
Polysorbate 80
Glutathione (reduced)

Solvent
Sterilised water for injections

6.2 Incompatibilities

In the absence of compatibility studies, this medicinal product must not be mixed with other medicinal
products or solvents.
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6.3  Shelf life
2 years.

After reconstitution, from a microbiological point of view, the product should be used immediately.
However, chemical and physical in-use stability has been demonstrated for 3 hours at 25 °C.

During the shelf life, the product may be kept at room temperature (up to 25 °C) for a single period not
exceeding 6 months. The end of the 6 months storage at room temperature should be recorded on the
product carton. The product may not be returned to refrigerated storage again.

6.4 Special precautions for storage

Store in a refrigerator (2 °C — 8 °C).

Do not freeze.

ADVATE with BAXJECT II device: Keep the product vial in the outer carton in order to protect from
light.

ADVATE in BAXJECT III system: Keep the sealed blister in the outer carton in order to protect from
light.

For storage conditions after reconstitution of the medicinal product, see section 6.3.
6.5 Nature and contents of container

Both the powder vial and the vial containing 5 ml solvent are of type I glass closed with chlorobutyl
rubber stoppers. The product is provided in one of the following configurations:

- ADVATE with BAXJECT II device: Each pack contains a powder vial, a vial containing 5 ml
solvent and a device for reconstitution (BAXJECT II).

- ADVATE in BAXJECT III system: Each pack contains a ready to use BAXJECT III system in
a sealed blister (the powder vial and the vial containing 5 ml solvent are preassembled with the
system for reconstitution).

6.6  Special precautions for disposal and other handling

ADVATE is to be administered intravenously after reconstitution of the product.

The reconstituted solution should be inspected visually for any foreign particulate matter and/or
discoloration.

After reconstitution the solution should be clear, colourless and free from foreign particles.

Do not use solutions that are cloudy or have deposits.

- For administration the use of a luer-lock syringe is required.

- Use within three hours after reconstitution.

- Do not refrigerate the preparation after reconstitution.

- Any unused medicinal product or waste material should be disposed of in accordance with local
requirements.

Reconstitution with the BAXJECT I device

- For reconstitution use only the sterilised water for injections and the reconstitution device
provided in the pack.

- Do not use if the BAXJECT II device, its sterile barrier system or its packaging is damaged or
shows any sign of deterioration.

- Aseptic Technique should be used

2. Wash your hands thoroughly using soap and warm water.
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Remove caps from powder and solvent vials.

Cleanse stoppers with alcohol swabs. Place the vials on a flat clean surface.

Open the package of BAXJECT II device by peeling away the paper lid without touching the

inside (Fig. a). Do not remove the device from the package. Do not use if the BAXJECT II

device, its sterile barrier system or its packaging is damaged or shows any sign of deterioration.

6.  Turn the package over and insert the clear plastic spike through the solvent stopper. Grip the
package at its edge and pull the package off BAXJECT II (Fig. b). Do not remove the blue cap
from the BAXJECT II device.

T For reconstitution only the sterilised water for injections and the reconstitution device provided
in the pack should be used. With BAXJECT II attached to the solvent vial, invert the system so
that the solvent vial is on top of the device. Insert the white plastic spike through the ADVATE
powder stopper. The vacuum will draw the solvent into the ADVATE powder vial (Fig. ¢).

8. Swirl gently until all material is dissolved. Be sure that the ADVATE powder is completely

dissolved, otherwise not all reconstituted solution will pass through the device filter. The

product dissolves rapidly (usually in less than 1 minute). After reconstitution the solution should
be clear, colourless and free from foreign particles.

W W

Fig. a Fig. b Fig. ¢
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Reconstitution with the BAXJECT III system
- Do not use if the lid is not completely sealed on the blister
1. If the product is still stored in a refrigerator, take the sealed blister (contains powder and solvent

vials preassembled with the system for reconstitution) from the refrigerator and let it reach room
temperature (between 15 °C and 25 °C).

2. Wash your hands thoroughly using soap and warm water.

Open the ADVATE package by peeling away the lid. Remove the BAXJECT III system from

the blister.

4. Place the ADVATE on a flat surface with the solvent vial on top (Fig. 1). The solvent vial has a

blue stripe. Do not remove the blue cap until instructed in a later step.

With one hand holding the ADVATE in the BAXJECT III system, press down firmly on the

solvent vial with the other hand until the system is fully collapsed and the solvent flows down

into the ADVATE vial (Fig. 2). Do not tilt the system until the transfer is complete.

6. Verify that the solvent transfer is complete. Swirl gently until all material is dissolved. Be sure
that the ADVATE powder is completely dissolved, otherwise not all reconstituted solution will
pass through the device filter. The product dissolves rapidly (usually in less than 1 minute).
After reconstitution the solution should be clear, colourless and free from foreign particles.
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Fig. 3

Administration
Use Aseptic Technique

Parenteral medicinal products should be inspected for particulate matter prior to administration,
whenever solution and container permit. Only a clear and colourless solution should be used.

L. Remove the blue cap from BAXJECT II / BAXJECT III. Do not draw air into the syringe.
Connect the syringe to BAXJECT 11/ BAXJECT III.

2 Invert the system (the vial with the reconstituted solution has to be on top). Draw the

reconstituted solution into the syringe by pulling the plunger back slowly.

Disconnect the syringe.

4. Attach a butterfly needle to the syringe. Inject intravenously. The solution should be
administered slowly, at a rate as determined by the patient’s comfort level, not to exceed 10 ml
per minute. The pulse rate should be determined before and during administration of ADVATE.
Should a significant increase occur, reducing the rate of administration or temporarily
interrupting the injection usually allows the symptoms to disappear promptly (see
sections 4.4 and 4.8).

(V3]

7. MARKETING AUTHORISATION HOLDER
Baxter AG
Industriestrasse 67

A-1221 Vienna
Austria

8. MARKETING AUTHORISATION NUMBER(S)

EU/1/03/271/006

EU/1/03/271/016

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION
Date of first authorisation: 02 March 2004

Date of latest renewal: 02 March 2014

10. DATE OF REVISION OF THE TEXT

Detailed information on this medicinal product is available on the website of the European Mgdicines
Agency http://www.ema.europa.eu.
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